
Title

- 1 -



Title

- 2 -



Table of contents

- 3 -

QUICKIE Helium ............................................................................................................................... 5
Rear wheels and axle tubes........................................................................................................ 5

Helium - Universal rear wheel and handrim.......................................................................... 5
Helium - Design rear wheel and handrim.............................................................................. 7
Helium - Mountainbike wheel and handrim........................................................................... 9
Helium - Max Grepp Ergo Para hand rim.............................................................................. 11
Spoke guards........................................................................................................................ 12
Helium - Spoke Guard, Teens............................................................................................... 14
Helium - Spoke Guard, Adults............................................................................................... 15
Helium Pro - Axle tube unit ................................................................................................... 16
Helium - Axle tube unit standard........................................................................................... 19
Helium - Axle tube unit short COG........................................................................................ 22
Suspension ........................................................................................................................... 26
Helium - Lightweight rear wheel and handrim....................................................................... 28
Helium - Spinergy wheel and handrim .................................................................................. 31
Helium - Proton wheel and handrim...................................................................................... 34

Brake........................................................................................................................................... 37
Helium - Standard brake ....................................................................................................... 37
Helium - Knee lever brake..................................................................................................... 39
Helium - Lightweight compact brake..................................................................................... 41
Helium - Compact brake ....................................................................................................... 43
One arm brake ...................................................................................................................... 44

Footrest ....................................................................................................................................... 45
Helium - Footrest, angle-adjustable ...................................................................................... 45
Helium - Footrest, angle-adjustable, high mount, aluminium................................................ 47
Helium - Footrest, tubular, with cover ................................................................................... 49
Helium - Footrest, Performance............................................................................................ 51
Helium - Footrest, divided, aluminium................................................................................... 53
Helium - Footrest, swing away.............................................................................................. 54

Castor ......................................................................................................................................... 56
Helium - Castor, fork and housing until week 07/2013.......................................................... 56
Helium - Fork (Onearm, Carbotecture, Frog leg) .................................................................. 59

Frame and Seat .......................................................................................................................... 61
Helium - Frame ..................................................................................................................... 61
Helium - Frame protection..................................................................................................... 64
Taxi bracket .......................................................................................................................... 65
Helium - Seat Sling ............................................................................................................... 66
Helium - Seat Sling, Clip Style .............................................................................................. 68
Helium Pro - Frame accessories (frame need to be ordered via built-4-me) ........................ 70
Handbike reinforcement and Handbike axle ......................................................................... 71

Backrest ...................................................................................................................................... 73
Helium - Backrest, Standard ................................................................................................. 73
Helium - Backrest, Standard, with height adjustable push handles ...................................... 74
Helium - Backrest, light weight, used with push handle ........................................................ 76
Helium - Backrest, light weight, w/o push handle.................................................................. 78
Helium - Backrest adjustment, foldable................................................................................. 79
Helium - Backrest adjustment, foldable, narrow (2 cm less than standard) .......................... 81



Table of contents

- 4 -

Helium - Backrest adjustment, not foldable........................................................................... 83
Helium - Backrest adjustment kit, STD and lightweight backrest, foldable and non foldable 85
Helium - Back tubes and push handles................................................................................. 88
Helium - Back tubes and push handles, lightweight backrest ............................................... 89
Helium - EXO Backrest upholstery height adj or without pushhandles ................................. 90
Helium - EXO Backrest upholstery short, long and fold down pushhandles ......................... 92
Helium - Freestyle Back Aluminium and Carbon .................................................................. 94

Sideguard.................................................................................................................................... 96
Helium - new Sideguard, Aluminium and Carbon from CW35 2016..................................... 96
Helium - Sideguard, aluminium and carbon until CW34 2016 .............................................. 98
Helium - Sideguard, Slim Style from week 03/2013.............................................................. 101
Helium - Sideguard, Slim Style until week 02/2013 .............................................................. 103
Helium - Sideguard, plastic ................................................................................................... 105
Helium - Sideguard, single post, height adjustable armrest.................................................. 106
Helium - Sideguard Tool height adj....................................................................................... 107
Helium - Padded tubular armrest .......................................................................................... 108

Accessories................................................................................................................................. 109
Taxi bracket .......................................................................................................................... 109
Lap belt with fastener ............................................................................................................ 110
Seat cushion ......................................................................................................................... 111
Caddy.................................................................................................................................... 112
Tool kit .................................................................................................................................. 113
Wheelchair backback............................................................................................................ 114
Crutch holder with velcro strap.............................................................................................. 115
Transit wheel......................................................................................................................... 116
Anti tip plugable (for suspension).......................................................................................... 118
Anti tip swing away (for suspension)..................................................................................... 120
Anti tip swing away ............................................................................................................... 122
Anti tip plugable .................................................................................................................... 124
Tipping Tube ......................................................................................................................... 126
Snoll On Front Wheel............................................................................................................ 128
Anti tip flip up ........................................................................................................................ 129
Sport Anti tip ......................................................................................................................... 131
Handbike reinforcement and Handbike axle ......................................................................... 133
Duplicate of Helium - Sideguard, aluminium and carbon...................................................... 135



Helium - Universal rear wheel and handrim

- 5 -

Helium - Universal rear wheel and handrim

Pos Item number Description Comment

1.1, 1.2 000850264 24in Universal rear wheel, cross-spoked, clear anodized, with quick-
release axle (without tyre, without handrim) (5172)

1.2 000857224.01 24in x 1in tyre cpl., Right Run (tyre, tube and tube protector)

1.2 000857424 24in x 1in tyre Downtown - two grip complete (tyre, tube & tube
protector)

1.2 000283036 24in tyre, Marathon Plus Evo, puncture resistance, rugged tread

1.2 000857130 24in x 1in tyre, Schwalbe one

1.2 000283037 24in x 1in tyre Downtown - Two grip

1.2 000283014.01 24inx1in tyre, Right Run



Helium - Universal rear wheel and handrim

- 6 -

Pos Item number Description Comment

1.2 000283017 24in x 1in, soft tyre, puncture proofed, black

1.2 000283 113 24in x 1in inner tube

1.2 066555-001 24in Inner tube extra light 25-540

1.2 066555-002 25-26 in inner tube, extra light, ETRTO 25-559

1.3 000854035.24 24in aluminium handrim, colour-coated. Complete with fitting
accessories COLMP:..?

1.3 000854026.28 24in aluminium handrim, silver anodised. Complete with fitting
accessories.

1.3 000854026.30 24in aluminium handrim, silver anodised, clear coated. Complete with
fitting accessories.

1.3 000854024.24 24in stainless steel handrim, electropolished. Complete with fitting
accessories.

1.3 000854054 24in titanium handrim, for Universal wheel/ Design wheel. Complete
with fitting accessories.

1.3 000854064 24in titanium handrim, clear coated, for Universal wheel/ Design
wheel. Complete with fitting accessories.

1.3 000854534 24in Handrim Supergrip middle

must not be
used with
Proton and
lightweight
wheels

1.3 000854805.01 24in Handrim Surge LT, black

- 000854514 24in handrim cover central, black

- 000283152-ET 24in tube protector 10 pcs./pack

- 000220253 Quick-release axle for Universal rear wheel.

- 000280001-ET Spoke reflector 10 Pc./ Pac.



Helium - Design rear wheel and handrim

- 7 -

Helium - Design rear wheel and handrim

Pos Item number Description Comment

1.1, 1.3-
1.4 000851315 24in Design rear wheel, clear anodised with quick-release axle

(without tyres)

1.4 000220299 Quick-release axle for Design rear wheel

1.3 000854035.24 24in aluminium handrim, colour-coated. Complete with fitting
accessories COLMP:..?

1.3 000854026.28 24in aluminium handrim, silver anodised. Complete with fitting
accessories.

1.3 000854026.30 24in aluminium handrim, silver anodised, clear coated. Complete with
fitting accessories.



Helium - Design rear wheel and handrim

- 8 -

Pos Item number Description Comment

1.3 000854024.24 24in stainless steel handrim, electro polished. Complete with fitting
accessories.

1.3 000854054 24in titanium handrim, for Universal wheel/ Design wheel. Complete
with fitting accessories.

1.3 000854064 24in titanium handrim, clear coated, for Universal wheel/ Design
wheel. Complete with fitting accessories.

1.3 000854805.01 24in Handrim Surge LT, black

1.3 000854534 24in Handrim Supergrip middle

must not be
used with
Proton and
lightweight
wheels

- 000854514 24in handrim cover, black

1.2 000857224.01 24in x 1in tyre cpl., Right Run (tyre, tube and tube protector)

1.2 000857424 24in x 1in Downtown - Two grip tyre

1.2 000283037 24in Downtown - Two grip tyre

1.2 000283014.01 24inx1in tyre, Right Run

1.2 000283036 24in tyre, Marathon Plus Evo, puncture resistance, rugged tread

1.2 000857130 24in x 1in tyre, Schwalbe one

1.2 000283017 24in x 1in, soft tyre, puncture proofed, black

1.2 000283113 24in x 1in inner tube

1.2 066555-001 24in Inner tube extra light 25-540

1.2 066555-002 25-26 in inner tube, extra light, ETRTO 25-559

- 000283152-ET 24in tube protector

- 000280001-ET Spoke reflector 10 pc./pack



Helium - Mountainbike wheel and handrim

- 9 -

Helium - Mountainbike wheel and handrim

Pos Item number Description Comment

1.1 - 1.3 000851319 Mountainbike - 24in rear wheel with quick-release axle, tyre and
handrim

1.1, 1.3 000851320 Mountainbike - 24in rear wheel with quick-release axle and handrim
(without tyre)

- 000857425 Mountainbike - 24in tyre, cpl. (tyre, tube and tube protector)

- 000220253 Quick-release axle for mountainbike wheel

- 000283111-ET 24in inner tube 10 Pc./Pac.



Helium - Mountainbike wheel and handrim

- 10 -

Pos Item number Description Comment

- 000283160-ET 24in tube protector 10 Pc./Pac.



Helium - Max Grepp Ergo Para hand rim

- 11 -

Helium - Max Grepp Ergo Para hand rim

Pos Item number Description Comment

1 - 2 062544 Handrim 24in Max Grepp Ergo Para hand rim, used for Universal
wheel cpl. with mounting accessories

1 - 2 062545 Handrim 24 inch, Max Grepp Ergo Para, incl. mounting accessories,
for Spinergy-, Proton- and lightweight wheel

2 062546 Mounting accessories for Max Grepp Ergo Para hand rim, used for
Universal rear wheel

2 062547 Mounting accessories for Max Grepp Ergo Para hand rim, used for
Spinergy-, Proton- and lightweight wheel



Spoke guards

- 12 -

Spoke guards

Pos Item number Description Comment

1.1 062551-027 22 inch spoke guard, Bibbo, cpl. incl.
Fasteners

1.2 062551-031 22 inch spoke guard, Cheese, cpl. incl.
Fasteners

1.3 062551-032 22 inch spoke guard, Galactica, cpl. incl.
Fasteners

1.4 062551-028 22 inch spoke guard, Graphic, cpl. incl.
Fasteners

1.5 062551-029 22 inch spoke guard, Fantasy, cpl. incl.
Fasteners

1.6 062551-030 22 inch spoke guard, Rotation, cpl. incl.
Fasteners

1.7 062551-033 22 inch spoke guard, transparent, cpl. incl.
Fasteners

1.1 062553-027 24 inch spoke guard, Bibbo, cpl. incl.
Fasteners



Spoke guards

- 13 -

Pos Item number Description Comment

1.2 062553-031 24 inch spoke guard, Cheese, cpl. incl.
Fasteners

1.3 062553-032 24 inch spoke guard, Galactica, cpl. incl.
Fasteners

1.4 062553-028 24 inch spoke guard, Graphic, cpl. incl.
Fasteners

1.5 062553-029 24 inch spoke guard, Fantasy, cpl. incl.
Fasteners

1.6 062553-030 24 inch spoke guard, Rotation, cpl. incl.
Fasteners

1.7 062553-033 24 inch spoke guard, transparent, cpl. incl.
Fasteners

- 000118004-ET Fastener for spoke guard 25 pcs./pack



Helium - Spoke Guard, Teens

- 14 -

Helium - Spoke Guard, Teens

Pos Item number Description Comment

1 062553-012 Spoke guard 24in cpl., Abstract incl.
Fasteners

2 062553-013 Spoke guard 24in cpl., Racing incl.
Fasteners

3 062553-014 Spoke guard 24in cpl., Pool incl.
Fasteners

4 062553-015 Spoke guard 24in cpl., Oriental incl.
Fasteners

5 062553-016 Spoke guard 24in cpl., Dirt Race incl.
Fasteners

6 062553-017 Spoke guard 24in cpl., Feather incl.
Fasteners

7 062553-018 Spoke guard 24in cpl., Hot Wheels incl.
Fasteners

8 062553-019 Spoke guard 24in cpl., Chrome Wheel incl.
Fasteners

9 062553-020 Spoke guard 24in cpl., Graffiti incl.
Fasteners

- 000118004-ET Fastener used with spoke guards 25 pcs./pack



Helium - Spoke Guard, Adults

- 15 -

Helium - Spoke Guard, Adults

Pos Item number Description Comment

1 062553-021 Spoke guard 24in cpl., Creative incl.
Fasteners

2 062553-022 Spoke guard 24in cpl., Silk incl.
Fasteners

3 062553-023 Spoke guard 24in cpl., Space incl.
Fasteners

4 062553-024 Spoke guard 24in cpl., Flying Water incl.
Fasteners

5 062553-025 Spoke guard 24in cpl., Basketball incl.
Fasteners

6 062553-026 Spoke guard 24in cpl., Basketball 2 incl.
Fasteners

- 000118004-ET Fastener used with spoke guards 25 pcs./pack



Helium Pro - Axle tube unit

- 16 -

Helium Pro - Axle tube unit

Pos Item number Description Comment

1.2 066540-000 AXLE TUBE

3.1 - 3.4 051553 Wheel camber adjustment
aid

2.3 066139-003-ET ROUND NUT 5 PCS

1.1 066525-ET Axle Plus 0° 2pc

1.1 062503-001-ET Axle plug - 2 pc/pc 0 DEG - 2
pc/pac

1.1 062503-002-ET Axle plug 3 DEG - 2
pc/pac

1.1 062503-003-ET Axle plug 6 DEG - 2
pc/pac

2.2 066901-006-ET SOCKET HEAD CAP SCREW M5 x 0,8 x16

2.1 066166-002 Active axle clamp

4.1 066529-032 Carbon Axle 0 deg L1 = 320 mm (L2 = 341mm)



Helium Pro - Axle tube unit

- 17 -

Pos Item number Description Comment

4.1 066529-033 Carbon Axle 0 deg L1 = 330 mm (L2 = 351 mm)

4.1 066529-034 Carbon Axle 0 deg L1 = 340 mm (L2 = 361 mm)

4.1 066529-035 Carbon Axle 0 deg L1 = 350 mm (L2 = 371 mm)

4.1 066529-036 Carbon Axle 0 deg L1 = 360 mm (L2 = 381 mm)

4.1 066529-037 Carbon Axle 0 deg L1 = 370 mm (L2 = 391 mm)

4.1 066529-038 Carbon Axle 0 deg L1 = 380 mm (L2 = 401 mm)

4.1 066529-039 Carbon Axle 0 deg L1 = 390 mm (L2 = 411 mm)

4.1 066529-040 Carbon Axle 0 deg L1 = 400 mm (L2 = 421 mm)

4.1 066529-041 Carbon Axle 0 deg L1 = 410 mm (L2 = 431 mm)

4.1 066529-042 Carbon Axle 0 deg L1 = 420 mm (L2 = 441 mm)

4.1 066529-043 Carbon Axle 0 deg L1 = 430 mm (L2 = 451 mm)

4.1 066529-044 Carbon Axle 0 deg L1 = 440 mm (L2 = 461 mm)

4.1 066529-045 Carbon Axle 0 deg L1 = 450 mm (L2 = 471 mm)

4.1 066529-046 Carbon Axle 0 deg L1 = 460 mm (L2 = 481 mm)

4.1 066529-047 Carbon Axle 0 deg L1 = 470 mm (L2 = 491 mm)

4.1 066529-048 Carbon Axle 0 deg L1 = 480 mm (L2 = 501 mm)

4.1 066529-049 Carbon Axle 0 deg L1 = 490 mm (L2 = 511 mm)

4.1 066529-334 Carbon Axle 3 deg L1 = 340 mm (L2 = 362 mm)

4.1 066529-335 Carbon Axle 3 deg L1 = 350 mm (L2 = 372 mm)

4.1 066529-336 Carbon Axle 3 deg L1 = 360 mm (L2 = 382 mm)

4.1 066529-337 Carbon Axle 3 deg L1 = 370 mm (L2 = 392 mm)

4.1 066529-338 Carbon Axle 3 deg L1 = 380 mm (L2 = 402 mm)

4.1 066529-339 Carbon Axle 3 deg L1 = 390 mm (L2 = 412 mm)

4.1 066529-340 Carbon Axle 3 deg L1 = 400 mm (L2 = 422 mm)

4.1 066529-341 Carbon Axle 3 deg L1 = 410 mm (L2 = 432 mm)

4.1 066529-342 Carbon Axle 3 deg L1 = 420 mm (L2 = 442 mm)

4.1 066529-343 Carbon Axle 3 deg L1 = 430 mm (L2 = 452 mm)

4.1 066529-344 Carbon Axle 3 deg L1 = 440 mm (L2 = 462 mm)

4.1 066529-345 Carbon Axle 3 deg L1 = 450 mm (L2 = 472 mm)

4.1 066529-346 Carbon Axle 3 deg L1 = 460 mm (L2 = 482 mm)

4.1 066529-347 Carbon Axle 3 deg L1 = 470 mm (L2 = 492 mm)

4.1 066529-348 Carbon Axle 3 deg L1 = 480 mm (L2 = 502 mm)

4.1 066529-349 Carbon Axle 3 deg L1 = 490 mm (L2 = 512 mm)

4.1 066529-350 Carbon Axle 3 deg L1 = 500 mm (L2 = 522 mm)

4.1 066529-351 Carbon Axle 3 deg L1 = 510 mm (L2 = 532 mm)

4.1 066529-352 Carbon Axle 3 deg L1 = 520 mm (L2 = 542 mm)

4.2 066571-001 Distance short for Carbon axle w/o Frame accessories

1.1-3.4 066970-000 Axle cpl. For Helium Pro std. axle

2.1-4.2 066971-000 Axle cpl. For Helium Pro carbon axle



Helium Pro - Axle tube unit

- 18 -

Pos Item number Description Comment

2.1-2.3 066972-000 axle receiver Helium pro

1.1 062503-004-ET Axle plug 9 DEG - 2
pc/pac

4.1 066529-349 CARBON AXLE TUBE 3° L 500

4.2 066571-001 Distance short for Carbon axle w/o Frame accessories

1.1-3.4 066970-000 Axle cpl. For Helium Pro std. axle

2.1-4.2 066971-000 Axle cpl. For Helium Pro carbon axle

2.1-2.3 066972-000 axle receiver Helium pro

1.1 062503-004-ET Axle plug 9 DEG - 2
pc/pac



Helium - Axle tube unit standard

- 19 -

Helium - Axle tube unit standard

Pos Item number Description Comment

1.2 066540-000 Achsrohr

1.1 - 3.4 066923-007 AXLE TUBE UNIT L 109 mm

1.1 - 3.4 066923-008 AXLE TUBE UNIT L 122 mm

1.1 - 3.4 066923-009 AXLE TUBE UNIT L 133 mm

1.1 - 3.4 066923-001 AXLE TUBE UNIT L 35 mm

1.1 - 3.4 066923-002 AXLE TUBE UNIT L 47 mm

1.1 - 3.4 066923-003 AXLE TUBE UNIT L 59 mm

1.1 - 3.4 066923-004 AXLE TUBE UNIT L 72 mm

1.1 - 3.4 066923-005 AXLE TUBE UNIT L 84 mm

1.1 - 3.4 066923-006 AXLE TUBE UNIT L 96 mm

1.3 - 1.6 066526-000-ET Axle clamp cpl. for Standard COG from RSH41 or L3=40 Pair



Helium - Axle tube unit standard

- 20 -

Pos Item number Description Comment

1.3 - 1.6 066526-001-ET Axle clamp cpl. for Standard COG RSH37/38 or L3=20 Pair

2.1 - 2.4 066939-007 AXLE STEM CPL L 109 mm

2.1 - 2.4 066939-008 AXLE STEM CPL L 122 mm

2.1 - 2.4 066939-009 AXLE STEM CPL L 133 mm

2.1 - 2.4 066939-001 AXLE STEM CPL L 35 mm

2.1 - 2.4 066939-002 AXLE STEM CPL L 47 mm

2.1 - 2.4 066939-003 AXLE STEM CPL L 59 mm

2.1 - 2.4 066939-004 AXLE STEM CPL L 72 mm

2.1 - 2.4 066939-005 AXLE STEM CPL L 84 mm

2.1 - 2.4 066939-006 AXLE STEM CPL L 96 mm

2.4 066505-ET AXLE STEM SLEEVE 2 ST

1.8 - 1.9 066931 AXLE STEM CLAMP 2 pcs./pack

1.7 066504-001-ET AXLE STEM SPACER 2 ST

1.6 066504-002-ET AXLE STEM SPACER 2 ST

1.9 066903-001-ET HEADLESS SCREW

3.1 - 3.4 051553 Wheel camber adjustment
aid

1.5 066139-002-ET ROUND NUT 5 PCS

2.3 066139-002-ET ROUND NUT 5 PCS

1.1 066525-ET Axle Plug 0° 2pc

1.1 062503-002-ET Axle plug 3 DEG - 2
pc/pac

1.1 062503-003-ET Axle plug 6 DEG - 2
pc/pac

1.4 066901-006-ET SOCKET HEAD CAP SCREW M5 x 0,8 x16

2.2 066901-006-ET SOCKET HEAD CAP SCREW M5 x 0,8 x16

5.1 066529-032 Carbon Axle 0 deg L1 = 320 mm (L2 = 341mm)

5.1 066529-033 Carbon Axle 0 deg L1 = 330 mm (L2 = 351 mm)

5.1 066529-034 Carbon Axle 0 deg L1 = 340 mm (L2 = 361 mm)

5.1 066529-035 Carbon Axle 0 deg L1 = 350 mm (L2 = 371 mm)

5.1 066529-036 Carbon Axle 0 deg L1 = 360 mm (L2 = 381 mm)

5.1 066529-037 Carbon Axle 0 deg L1 = 370 mm (L2 = 391 mm)

5.1 066529-038 Carbon Axle 0 deg L1 = 380 mm (L2 = 401 mm)

5.1 066529-039 Carbon Axle 0 deg L1 = 390 mm (L2 = 411 mm)

5.1 066529-040 Carbon Axle 0 deg L1 = 400 mm (L2 = 421 mm)

5.1 066529-041 Carbon Axle 0 deg L1 = 410 mm (L2 = 431 mm)

5.1 066529-042 Carbon Axle 0 deg L1 = 420 mm (L2 = 441 mm)

5.1 066529-043 Carbon Axle 0 deg L1 = 430 mm (L2 = 451 mm)

5.1 066529-044 Carbon Axle 0 deg L1 = 440 mm (L2 = 461 mm)

5.1 066529-045 Carbon Axle 0 deg L1 = 450 mm (L2 = 471 mm)

5.1 066529-046 Carbon Axle 0 deg L1 = 460 mm (L2 = 481 mm)



Helium - Axle tube unit standard

- 21 -

Pos Item number Description Comment

5.1 066529-047 Carbon Axle 0 deg L1 = 470 mm (L2 = 491 mm)

5.1 066529-048 Carbon Axle 0 deg L1 = 480 mm (L2 = 501 mm)

5.1 066529-049 Carbon Axle 0 deg L1 = 490 mm (L2 = 511 mm)

5.1 066529-334 Carbon Axle 3 deg L1 = 340 mm (L2 = 362 mm)

5.1 066529-335 Carbon Axle 3 deg L1 = 350 mm (L2 = 372 mm)

5.1 066529-336 Carbon Axle 3 deg L1 = 360 mm (L2 = 382 mm)

5.1 066529-337 Carbon Axle 3 deg L1 = 370 mm (L2 = 392 mm)

5.1 066529-338 Carbon Axle 3 deg L1 = 380 mm (L2 = 402 mm)

5.1 066529-339 Carbon Axle 3 deg L1 = 390 mm (L2 = 412 mm)

5.1 066529-340 Carbon Axle 3 deg L1 = 400 mm (L2 = 422 mm)

5.1 066529-341 Carbon Axle 3 deg L1 = 410 mm (L2 = 432 mm)

5.1 066529-342 Carbon Axle 3 deg L1 = 420 mm (L2 = 442 mm)

5.1 066529-343 Carbon Axle 3 deg L1 = 430 mm (L2 = 452 mm)

5.1 066529-344 Carbon Axle 3 deg L1 = 440 mm (L2 = 462 mm)

5.1 066529-345 Carbon Axle 3 deg L1 = 450 mm (L2 = 472 mm)

5.1 066529-346 Carbon Axle 3 deg L1 = 460 mm (L2 = 482 mm)

5.1 066529-347 Carbon Axle 3 deg L1 = 470 mm (L2 = 492 mm)

5.1 066529-348 Carbon Axle 3 deg L1 = 480 mm (L2 = 502 mm)

5.1 066529-349 Carbon Axle 3 deg L1 = 490 mm (L2 = 512 mm)

5.1 066529-350 Carbon Axle 3 deg L1 = 500 mm (L2 = 522 mm)

5.1 066529-351 Carbon Axle 3 deg L1 = 510 mm (L2 = 532 mm)

5.1 066529-352 Carbon Axle 3 deg L1 = 520 mm (L2 = 542 mm)

5.2 066571-001 Distance short for carbon axle for w/o Frame accessories

5.3 066571-002 Distance short for carbon axle for Frame accessories

1.3 - 5.1 066923-017 Axle Stem with carbon axle cpl. L=109mm

1.3 - 5.1 066923-018 Axle Stem with carbon axle cpl. L=121mm

1.3 - 5.1 066923-019 Axle Stem with carbon axle cpl. L=133mm

1.3 - 5.1 066923-011 Axle Stem with carbon axle cpl. L=35mm

1.3 - 5.1 066923-012 Axle Stem with carbon axle cpl. L=47mm

1.3 - 5.1 066923-013 Axle Stem with carbon axle cpl. L=59mm

1.3 - 5.1 066923-014 Axle Stem with carbon axle cpl. L=72mm

1.3 - 5.1 066923-015 Axle Stem with carbon axle cpl. L=84mm

1.3 - 5.1 066923-016 Axle Stem with carbon axle cpl. L=96mm

1.1 062503-004-ET Axle plug 9°

5.1 066529-352 Carbon Axle 3° L 520

1.3-1.6 066526-002-ET Axle clamp cpl. for Standard COG RSH39/40 or L3=30 Pair



Helium - Axle tube unit short COG

- 22 -

Helium - Axle tube unit short COG

Pos Item number Description Comment

1.1 066525-ET Axle Plug 0° 2pc

1.1 062503-001-ET Axle plug - 2 pc/pc 0 DEG - 2
pc/pac

1.1 062503-002-ET Axle plug 3 DEG - 2
pc/pac

1.1 062503-003-ET Axle plug 6 DEG - 2
pc/pac

1.1 062503-004-ET Sturzadapter 9°



Helium - Axle tube unit short COG

- 23 -

Pos Item number Description Comment

1.2 066540-000 AXLE TUBE

2.2 066901-011-ET SOCKED HEAD CAP SCREW M5X14 DIN
912

5.2 066571-001 Distanz kurz für Carbon Achsrohr ohne Rahmenzubehör

2.3 066139-002-ET ROUND NUT 5 PCS

5.3 066571-002 Distanz lang für Carbon Achsrohr mit Rahmenzubehör (zb.
Ankippbügel, Sicherheitsrad etc.)

1.4 066901-006-ET SOCKET HEAD CAP SCREW M5 x 0,8 x16

2.4 066505-ET AXLE STEM SLEEVE 2 ST

1.5 066563-ET Round Nut f shrt COG ET

1.6 066504-002-ET AXLE STEM SPACER 2 ST

1.7 066504-001-ET AXLE STEM SPACER 2 ST

1.9 066903-001-ET HEADLESS SCREW

1.1 - 3.4 066924-005 Axle Tube Unit std axle short COG
L84

1.1 - 3.4 066924-001 Axle Tube Unit std axle short COG
L35

1.1 - 3.4 066924-002 Axle Tube Unit std axle short COG
L47

1.1 - 3.4 066924-004 Axle Tube Unit std axle short COG
L72

1.1 - 3.4 066924-006 Axle Tube Unit std axle short COG
L96

1.1 - 3.4 066924-007 Axle Tube Unit std axle short COG
L109

1.1 - 3.4 066924-008 Axle Tube Unit std axle short COG
L122

1.1 - 3.4 066924-009 Axle Tube Unit std axle short COG
L133

1.1 - 3.4 066924-003 Axle Tube Unit std axle short COG
L59

1.3 - 1.7 066526-101-ET Axle clamp cpl. for short COG from RSH41 or L3=40 Pair

1.3 - 1.7 066526-111-ET Axle clamp cpl. for short COG RSH37/38 or L3=20 Pair

1.3-5.1 066924-015 Axle tube unit carbon axle short COG
L84

1.3-5.1 066924-011 Axle tube unit carbon axle short COG
L35

1.3-5.1 066924-012 Axle tube unit carbon axle short COG
L47

1.3-5.1 066924-014 Axle tube unit carbon axle short COG
L72

1.3-5.1 066924-016 Axle tube unit carbon axle short COG
L96

1.3-5.1 066924-017 Axle tube unit carbon axle short COG
L109

1.3-5.1 066924-018 Axle tube unit carbon axle short COG
L122



Helium - Axle tube unit short COG

- 24 -

Pos Item number Description Comment

1.3-5.1 066924-019 Axle tube unit carbon axle short COG
L133

1.3-5.1 066924-013 Axle tube unit carbon axle short COG
L59

1.8 - 1.9 066931 AXLE STEM CLAMP 2 pcs./pack

2.1 - 2.4 066939-000 Axle Stem

3.1 - 3.4 051553 Wheel camber adjustment
aid

5.1 066529-032 Carbon Axle 0 deg L1 = 320 mm (L2 = 341mm)

5.1 066529-033 Carbon Axle 0 deg L1 = 330 mm (L2 = 351 mm)

5.1 066529-034 Carbon Axle 0 deg L1 = 340 mm (L2 = 361 mm)

5.1 066529-035 Carbon Axle 0 deg L1 = 350 mm (L2 = 371 mm)

5.1 066529-036 Carbon Axle 0 deg L1 = 360 mm (L2 = 381 mm)

5.1 066529-037 Carbon Axle 0 deg L1 = 370 mm (L2 = 391 mm)

5.1 066529-038 Carbon Axle 0 deg L1 = 380 mm (L2 = 401 mm)

5.1 066529-039 Carbon Axle 0 deg L1 = 390 mm (L2 = 411 mm)

5.1 066529-040 Carbon Axle 0 deg L1 = 400 mm (L2 = 421 mm)

5.1 066529-041 Carbon Axle 0 deg L1 = 410 mm (L2 = 431 mm)

5.1 066529-042 Carbon Axle 0 deg L1 = 420 mm (L2 = 441 mm)

5.1 066529-043 Carbon Axle 0 deg L1 = 430 mm (L2 = 451 mm)

5.1 066529-044 Carbon Axle 0 deg L1 = 440 mm (L2 = 461 mm)

5.1 066529-045 Carbon Axle 0 deg L1 = 450 mm (L2 = 471 mm)

5.1 066529-046 Carbon Axle 0 deg L1 = 460 mm (L2 = 481 mm)

5.1 066529-047 Carbon Axle 0 deg L1 = 470 mm (L2 = 491 mm)

5.1 066529-048 Carbon Axle 0 deg L1 = 480 mm (L2 = 501 mm)

5.1 066529-049 Carbon Axle 0 deg L1 = 490 mm (L2 = 511 mm)

5.1 066529-334 Carbon Axle 3 deg L1 = 340 mm (L2 = 362 mm)

5.1 066529-335 Carbon Axle 3 deg L1 = 350 mm (L2 = 372 mm)

5.1 066529-336 Carbon Axle 3 deg L1 = 360 mm (L2 = 382 mm)

5.1 066529-337 Carbon Axle 3 deg L1 = 370 mm (L2 = 392 mm)

5.1 066529-338 Carbon Axle 3 deg L1 = 380 mm (L2 = 402 mm)

5.1 066529-339 Carbon Axle 3 deg L1 = 390 mm (L2 = 412 mm)

5.1 066529-340 Carbon Axle 3 deg L1 = 400 mm (L2 = 422 mm)

5.1 066529-341 Carbon Axle 3 deg L1 = 410 mm (L2 = 432 mm)

5.1 066529-342 Carbon Axle 3 deg L1 = 420 mm (L2 = 442 mm)

5.1 066529-343 Carbon Axle 3 deg L1 = 430 mm (L2 = 452 mm)

5.1 066529-344 Carbon Axle 3 deg L1 = 440 mm (L2 = 462 mm)

5.1 066529-345 Carbon Axle 3 deg L1 = 450 mm (L2 = 472 mm)

5.1 066529-346 Carbon Axle 3 deg L1 = 460 mm (L2 = 482 mm)

5.1 066529-347 Carbon Axle 3 deg L1 = 470 mm (L2 = 492 mm)

5.1 066529-348 Carbon Axle 3 deg L1 = 480 mm (L2 = 502 mm)



Helium - Axle tube unit short COG

- 25 -

Pos Item number Description Comment

5.1 066529-349 Carbon Axle 3 deg L1 = 490 mm (L2 = 512 mm)

5.1 066529-350 Carbon Axle 3 deg L1 = 500 mm (L2 = 522 mm)

5.1 066529-351 Carbon Axle 3 deg L1 = 510 mm (L2 = 532 mm)

5.1 066529-352 Carbon Axle 3 deg L1 = 520 mm (L2 = 542 mm)

5.1 066529-351 Carbon Axle 3° L1 510mm (L2 = 562mm)

5.1 066529-352 Carbon Axle 3° L1 520mm (L2 = 572mm)

1.3 - 1.7 066526-121-ET Axle clamp cpl. for short COG RSH39/40 or L3=30 Pair



Suspension

- 26 -

Suspension

Pos Item number Description Comment

1.1 -
4.10 066568-000 Suspension assembly 70kg cpl.

1.1 -
4.10 066568-100 Suspension assembly 120kg cpl.

2.1 -
4.10 066572-001 Suspension assembly 70kg without axle tube and camber adapter

2.1 -
4.10 066572-002 Suspension assembly 120kg wtihout axle tube and camber adapter

4.1 - 4.8
+4.10 066569-001 Suspension side assemblies 70kg cpl.

4.1 - 4.8
+4.10 066569-002 Suspension side assemblies 120kg cpl.

1.1 066525-ET Camber adapter 0° (lightweight, not usable for SPHA Armrest) 2 Pc./Pc.

1.1 062503-001-ET Camber adapter 0° 2 Pc./Pc.



Suspension

- 27 -

Pos Item number Description Comment

1.1 062503-002-ET Camber adapter 3° 2 Pc./Pc.

1.1 062503-003-ET Camber adapter 6° 2 Pc./Pc.

1.2 066540-000 Axle Tube

4.9 066560-000 Suspension cross bar

2.2 066901-011-ET Socket head cap screw M5 x 0,8 x 14 25 Stk./Pk.

4.8 066901-007-ET Socket head cap screw DIN 912 M5 x 0,8 x 16 25 Pc./Pc.

4.3 058901-002-ET Button head cap screw ISO 7380 M6 x 1,0 x 45 25 Pc./Pc.

4.10 102262-006-ET Button head cap screw ISO 7380 M6 x 1,0 x 40 25 Pc./Pc.

4.7 058903-ET Nut DIN 985 M6 25 Pc./Pc.

4.6 058904-ET Washer DIN 125 A 6,4 25 Pc./Pc.

4.5 066904-001-ET Socket head cap screw ISO 7984 M8 x 1,25 x 12 25 Pc./Pc.

2.3 066139-002-ET Round nut L12 5 Pc./Pc.

3.1 - 3.3 051553 Wheel tracking adjustment help, cpl.

1.2 066540-000 AXLE TUBE

3.1 - 3.3 051553 Wheel camber adjustment
aid

1.1 066525-ET Axle Plug 0° 2pc

1.1 062503-004-ET Axle plug 9 DEG - 2
pc/pac



Helium - Lightweight rear wheel and handrim

- 28 -

Helium - Lightweight rear wheel and handrim

Pos Item number Description Comment

1.1, 1.4 000850270.01 24in Lightweight rear wheel, wth quick-rlease axle (without tyres and
handrim)

1.1, 1.4 000850270.02 24in Lightweight rear wheel, orange anodized,with quick-release axle
(without tyres and handrim)

1.1, 1.4 000850270.03 24in Lightweight rear wheel, blue anodized,with quick-release axle
(without tyres and handrim)

1.1, 1.4 000850270.04 24in Lightweight rear wheel, red anodized,with quick-release axle
(without tyres and handrim)

1.1, 1.4 000850273.01 25 inch light weight wheel, black anodized, with quick-release axle
(without tyre)



Helium - Lightweight rear wheel and handrim

- 29 -

Pos Item number Description Comment

- 000857224.01 24in x 1in tyre cpl., Right Run (tyre, tube and tube protector)

- 000857424 24in x 1in Downtown - Two grip tyre, complete. (tyre, tube & tube
protector)

1.2 000283037 24in Downtown - Two grip tyre

1.2 000283014.01 24inx1in tyre, Right Run

1.2 000857127 25in tyre, Marathon Plus, puncture resistance, rugged tread

1.2 000283036 24in tyre, Marathon Plus Evo, puncture resistance, rugged tread

1.2 000857130 24in x 1in tyre, Schwalbe one

1.2 000857131 25in tyre, Schwalbe one

1.2 000283113 24in x 1in inner tube

1.2 066555-001 24in Inner tube extra light 25-540

1.2 066555-002 25-26 in inner tube, extra light, ETRTO 25-559

1.3 000854055 24in titanium handrim, for Lightweight wheel. Complete with fitting
accessories.

1.3 000854065 24in titanium handrim, clear coated, for Lightweight wheel. Complete
with fitting accessories.

1.3 066551-003 24in aluminium handrim,colour-coated. Complete with fitting
accessories

1.3 066516-003-ET Lightweight-handrim 24in, aluminium, anodized, incl. mounting
accessories

only close
mountable

1.3 066550-003 Lightweight handrim 24in, aluminium, clear coated, incl. mounntig
accessories

1.3 000854044 24 in handrim, stainless steel, electro polished, middle, incl. mounting
accessories, cpl.

1.3 000854900 Handrim 24 inch, Supergrip, black incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.3 066551-004 25in aluminium handrim, colour-coated. Complete with fitting
accessories

1.3 066516-004-ET Handrim 25in, aluminium, anodized, cpl. with mounting accessories
(lightweight wheel only)

1.3 066550-004 25in aluminium handrim, silver anodised, clear coated. Complete with
fitting accessories.

1.3 000854904 Handrim 25 inch, stainless steel, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.3 000854903 Handrim 25 inch, Supergrip, black incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.3 000854805.01 24in Handrim Surge LT, black

1.3 000854805.02 25in Handrim Surge LT, black

1.4 000220299 Quick-release axle for Design rear wheel

- 000854514 24in handrim cover, black

- 000283152-ET 24in tube protector 10 pcs./pack

- 000280009-ET Spoke reflector, orange (used with lightweight and Proton rear wheel) 10 pcs./pack



Helium - Lightweight rear wheel and handrim

- 30 -

Pos Item number Description Comment

1.7 000283152-ET 24in inch tube protector 10 pcs./pack

1.2 000857121.01 Solid tyre 24 Inch Lightweight/Proton

1.2 000857121.02 Solid tyre 25 Inch Lightweight/Proton



Helium - Spinergy wheel and handrim

- 31 -

Helium - Spinergy wheel and handrim

Pos Item number Description Comment

1.1+1.6 762458.01 24 inch Spinergy rear wheel, 12 spokes (black) (without tyre and
handrim)

1.1+1.6 762459.01 24 inch Spinergy rear wheel, 18 spokes (black) (without tyre and
handrim)

1.1+1.6 762460.01 25 inch Spinergy rear wheel, 12 spokes (black) (without tyre and
handrim)

1.1+1.6 762461.01 25 inch Spinergy rear wheel, 18 spokes (black) (without tyre and
handrim)

1.1+1.6 762458.03 24 inch Spinergy rear wheel, 12 spokes (black), hub black,(without
tyre and handrim)

1.1+1.6 762460.03 25 inch Spinergy rear wheel, 12 spokes (black), hub black, (without
tyre and handrim)

1.2 - 1.4 000857224.01 24in x 1in tyre cpl., Right Run (tyre, tube and tube protector)

1.2 - 1.4 000857424 24in x 1in Downtown - Two grip tyre, complete. (tyre, tube & tube
protector)



Helium - Spinergy wheel and handrim

- 32 -

Pos Item number Description Comment

1.2 - 1.4 000857131.01 25in tyre, Schwalbe one, cpl. (tyre, tube and tube protector)

1.2 000283037 24in Downtown - Two grip tyre

1.2 000283014.01 24inx1in tyre, Right Run

1.2 000283036 24in tyre, Marathon Plus Evo, puncture resistance, rugged tread

1.2 000857130 24in x 1in tyre, Schwalbe one

1.2 000857131 25in tyre, Schwalbe one

1.2 000857127 25in tyre, Marathon Plus, puncture resistance, rugged tread

1.2 000283017 24in x 1in, soft tyre, puncture proofed, black

1.3 000283113 24in x 1in inner tube

1.3 000283111-ET 24in x 1in inner tube for Downtown Two grip 10 Pc./Pac.

1.3 066555-001 24in Inner tube extra light 25-540

1.3 066555-002 25-26 in inner tube, extra light, ETRTO 25-559

1.4 000283152-ET 24in tube protector 10 pcs./pack

1.4 000283160-ET 24in tube protector for Downtown Two grip 10 Pc./Pac.

1.5 000280001-ET Spoke reflector 10 Pc./Pac.

1.6 000220228 Quick-release axle Spinergy 109 mm

used with 24"
until cw
50/2010, used
with 25" until
cw 12/2011

1.6 000220299 Quick-release axle spinergy, design and light weight wheel, 99 mm

1.7 066516-003-ET Handrim 24 inch, Aluminium, anodized, incl. mounting accessories

only close
mountable, for
Spinergy-,
Proton- and
lightweight
wheel

1.7 066550-004 Handrim 25 inch, Aluminium, clear coated, incl. mounting
accessories

for Spinergy-,
Proton- and
lightweight
wheel

1.7 066551-003 Handrim 24 inch, Aluminium, colour coated, incl. mounting
accessories

for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854055 Handrim 24 inch, Titan, blank, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854065 Handrim 24 inch, Titan, clear coated, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854900 Handrim 24 inch, Supergrip, black incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854044 Handrim 24 inch, stainless steel, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel



Helium - Spinergy wheel and handrim

- 33 -

Pos Item number Description Comment

1.7 066516-004-ET Handrim 25 inch, Aluminium, anodized, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 066550-004 Handrim 25 inch, Aluminium, clear coated, incl. mounting
accessories

for Spinergy-,
Proton- and
lightweight
wheel

1.7 066551-004 Handrim 25 inch, Aluminium, colour coated, incl. mounting
accessories

for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854901 Handrim 25 inch, Titan, blank, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854902 Handrim 25 inch, Titan, clear coated, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854903 Handrim 25 inch, Supergrip, black incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854904 Handrim 25 inch, stainless steel, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.7 000854805.01 24in Handrim Surge LT, black

1.7 000854805.02 25in Handrim Surge LT, black



Helium - Proton wheel and handrim

- 34 -

Helium - Proton wheel and handrim

Pos Item number Description Comment

1.1 066511-003-ET 24in Proton rear wheel, clear anodised, with quick-release axle
(without tyre and handrim )

max. allowed
user weight
with this
option = 100
kg (the limited
user weight of
the wheelchair
itself must not
be exceeded!).

1.1 066511-004-ET 25in Proton rear wheel, clear anodised, with quick-release axle
(without tyre and handrim)

max. allowed
user weight
with this
option = 100
kg (the limited
user weight of
the wheelchair
itself must not
be exceeded!).

- 000220299 Quick-release axle for Design rear wheel



Helium - Proton wheel and handrim

- 35 -

Pos Item number Description Comment

1.3 066551-003 24in aluminium handrim, colour-coated. Complete with fitting
accessories

1.3 066516-003-ET Lightweight-handrim 24in, Aluminium, anodized, incl. mounting
accessories

only close
mountable

1.3 000854044 24 in handrim, stainless steel, electro polished, middle, incl. mounting
accessories, cpl.

1.3 000854055 24in titanium handrim for Lightweight wheel. Complete with fitting
accessories.

1.3 000854065 24in titanium handrim clear coated, for Lightweight wheel. Complete
with fitting accessories.

1.3 000854900 Handrim 24 inch, Supergrip, black incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

- 000854514 24in handrim cover, black

1.3 066551-004 25in aluminium handrim, colour-coated. Complete with fitting
accessories

1.3 066516-004-ET Handrim 25in, aluminium, anodized, cpl. with mounting accessories
(lightweight wheel only)

1.3 066550-004 25in aluminium handrim, silver anodised, clear coated. Complete with
fitting accessories.

1.3 000854904 Handrim 25 inch, stainless steel, incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.3 000854903 Handrim 25 inch, Supergrip, black incl. mounting accessories
for Spinergy-,
Proton- and
lightweight
wheel

1.3 000854805.01 24in Handrim Surge LT, black

1.3 000854805.02 25in Handrim Surge LT, black

- 000857224.01 24in x 1in tyre cpl., Right Run (tyre, tube and tube protector)

- 000857424 24in x 1in Downtown - Two grip tyre, complete. (tyre, tube & tube
protector)

1.2 000283037 24in Downtown - Two grip tyre

1.2 000283014.01 24inx1in tyre, Right Run

1.2 000283036 24in tyre, Marathon Plus Evo, puncture resistance, rugged tread

1.2 000857130 24in x 1in tyre, Schwalbe one

1.2 000283113 24in x 1in inner tube

1.2 066555-001 24in Inner tube extra light 25-540

1.2 066555-002 25-26 in inner tube, extra light, ETRTO 25-559

- 000283152-ET 24in tube protector 10 pcs./pack

1.2 000857127 25in tyre, Marathon Plus, puncture resistance, rugged tread

1.2 000857131 25in tyre, Schwalbe one

- 000280009-ET Spoke reflector, orange (used with lightweight and Proton rear wheel) 10 pcs./pack

1.7 000283152-ET 24in inch tube protector 10 pcs./pack

1.2 000857121.01 Solid tyre 24 Inch Lightweight/Proton



Helium - Proton wheel and handrim

- 36 -

Pos Item number Description Comment

1.2 000857121.02 Solid tyre 25 Inch Lightweight/Proton

CAUTION
Max. user weight: 100 kg



Helium - Standard brake

- 37 -

Helium - Standard brake

Pos Item number Description Comment

1.1 - 2.7 066625-000 Standard brake with frame fitting Pair

1.1 - 1.2 760861050 Standard brake right

1.1 - 1.2 760761050 Standard brake left

1.2 000861156-ET Brake lever cover 5 pc./pack

1.3 058901-001-ET Oval-head screw M 6 x 20 - ISO 7380 25 pc./pack

1.4 000130007-ET A 6.4 washer DIN 125 10 pc./pack

1.5 000861218 Spacer support for wheel locks

1.6 000128007-ET Hex nut M 6 DIN 985 25 pc./pack

2.1 - 2.7 066627 Frame fitting for standard and knee-lever brake RH & LH
useable

2.3 066139-001-ET Round nut 5 pc./pack

2.4 066909-001-ET Hex nut M 5 DIN 985 25 pc./pack

2.6 066901-006-ET Hexagon head socket screw M5 x 0.8 x 16, DIN 912 25 pc./pack

2.5 066901-002-ET Socket head screw M5 x 35 DIN 912 25 pc./pack



Helium - Standard brake

- 38 -

Pos Item number Description Comment

3.1-
3.2+1.6 066646-001 Spacer (one spacer) used with standardbrake (2/ 3/ 4deg camber

and central mount side guard) pair

3.1+3.3+1.6066646-002 Spacer (two spacers) used with standardbrake (6+9deg camber) pair

3.2 000100918-ET Button head cap screw M6x35 - ISO7380 25 pcs./pack

3.3 058901-002-ET Button head cap screw ISO 7380 M6 x 1,0 x 45 25 pcs./pack



Helium - Knee lever brake

- 39 -

Helium - Knee lever brake

Pos Item number Description Comment

1.1 - 2.7 066624-000 Knee lever wheel lock with frame adapter Pair

1.1, 1.3,

1.7 -
1.9

000961260 Knee lever wheel lock Pair

1.1, 1.3,

1.7 - 1.9
000861260 Knee lever wheel lock RH

1.1, 1.3,

1.7 - 1.9
000761260 Knee lever wheel lock LH



Helium - Knee lever brake

- 40 -

Pos Item number Description Comment

1.2, 1.4,
1.5, 1.6 066630-001 Spacer (one spacer) used with knee lever brake (0°/ 3°/ 4° camber

and central mount side guard) Pair

1.2,
1.4.1,
1.5, 1.6

066630-002 Spacer (two spacers)used with knee lever brake, double (6° camber) Pair

1.3 000861156-ET Brake lever cap 5 pc./pack

1.4 058901-004-ET Socket button head screw M 6 x 65 25 pc./pack

1.4.1 066900-011-ET Socket button head screw M 6 x 55 25 pc./pack

1.5 000861218 Distancewasher for Wheel lock

1.6 000128007-ET Hex nut M 6 DIN 985 25 pc./pack

1.7 - 1.9 000861252 Brake bolts cpl. LH & RH
useable

2.1 - 2.7 066627 Frame fitting for standard and knee-lever brake LH & RH
useable

2.4 066139-001-ET Round nut 5 pc./pack

2.5 066909-001-ET Hex nut M 5 DIN 985 25 pc./pack

2.7 066901-006-ET Hexagon head socket screw M5 x 0.8 x 16, DIN 912 25 pc./pack

2.6 066901-002-ET Socket head screw M5 x 35 DIN 912 25 pc./pack

3.1 - 3.3 000861253 Brake lever extension cpl. 2 pcs./pack



Helium - Lightweight compact brake

- 41 -

Helium - Lightweight compact brake

Pos Item number Description Comment

2 066600-100 Lightweight brake, standard mount (R) Pair

- 066600-101 Lightweight brake, standard mount (R) left

- 066600-102 Lightweight brake, standard mount (R) right

1 066600-200 Lightweight brake, front mount (F) Pair

- 066600-201 Lightweight brake, front mount (F) left

- 066600-202 Lightweight brake, front mount (F) right

3 066629-000 Lightweight brake, midmount Pair



Helium - Lightweight compact brake

- 42 -

Pos Item number Description Comment

- 066629-001 Lightweight brake, midmount left

- 066629-002 Lightweight brake, midmount right

4 066906-002-ET Aluminium screw M5 x 15 DIN 912 25 pcs./pack

5 065483-ET Washer A5,3 DIN 125 10 pcs./pack

6 103499-006-ET Socket flat head cap screw M5 x 16, DIN 7991 25 pcs./pack

7 614853009-ET Half shell 10 pcs./pack

Note:
the lightweight brake must not be used with other wheelchairs!



Helium - Compact brake

- 43 -

Helium - Compact brake

Pos Item number Description Comment

1 - 2.6 066932-000 Compact brake with frame adapter cpl. Pair

- 066932-001 Compact brake with frame adapter cpl. left

- 066932-002 Compact brake with frame adapter cpl. right

1 066608-001 Compact brake left

1 066608-002 Compact brake right

2.1 - 2.6 066213 Fitting accessories for footrest and brake LH & RH
useable

2.3 066139-003-ET Round nut 5 pc./pack

2.5 066901-009-ET Socket head screw M5 x 30 DIN 912 25 pc./pack

2.6 066901-013-ET Hexagon head socket screw M5 x 12, DIN 912 25 pc./pack



One arm brake

- 44 -

One arm brake

Pos Item number Description Comment

1-9 066961 One arm brake cpl.

1.1 066631-011 One arm brake receiver LH rear mount

1.2 066631-012 One arm brake receiver RH rear mount

1.3 066631-013 One arm brake receiver LH front mount

1.4 066631-014 One arm brake receiver RH front mount

2.1 066631-021 One arm brake actuator LH rear mount

2.2 066631-022 One arm brake actuator RH rear mount

2.3 066631-023 One arm brake actuator LH front mount

2.4 066631-024 One arm brake actuator RH front mount

3 066639-000 Push tube

4-9 066974 Mounting accessories one arm brake



Helium - Footrest, angle-adjustable

- 45 -

Helium - Footrest, angle-adjustable

Pos Item number Description Comment

1.1 - 3.4 066221-000 Composite, angle-adjustable footrest, cpl.

1.1-3.4 066229-000 Footrest Carbon cpl.

1.1 - 3.4 066228-000 Aluminium, angle-adjustable footrest, cpl.

1.1 - 1.6 066920-000 Aluminium footboard with add-on parts

1.1 - 1.6 068814-000 Carbon footboard with add-on parts

1.1 - 1.6 066940-000 Composite footboard with add-on parts

1.2 - 1.6 06802227 Footplate clamp incl. mounting accessories



Helium - Footrest, angle-adjustable

- 46 -

Pos Item number Description Comment

2.1 - 2.2 066919-000 Foot bar for angle-adjustable footrest, cpl. Pair

2.2 066217-ET Protective sticker for foot bar (lateral) 2 pc./pack

3.1 - 3.4 066917 Fitting accessories for footrest Pair

3.2 066204-001-ET Push joint for footrest assembly

3.3 066214-001-ET Nut for footrest assembly 6 pc./pack

3.4 066903-001-ET Headless screw M8 x 16, DIN 916 25 pcs./pack

4.1 - 4.4 765821004 Side stop for footboard Pair

4.2 066902-002-ET Countersunk screw M 6 x 16 - DIN 7991 25 pc./pack

4.3 058904-ET Washer A 6.4 - DIN 9021 25 pc./pack

4.4 058903-ET Hex nut M 6 - DIN 985 25 pc./pack

5.1 000821167 Slip resistant coating (only available by the meter. Please indicate
quantity) Meter



Helium - Footrest, angle-adjustable, high mount, aluminium

- 47 -

Helium - Footrest, angle-adjustable, high mount, aluminium



Helium - Footrest, angle-adjustable, high mount, aluminium

- 48 -

Pos Item number Description Comment

1.1 - 3.6 066223-000 Aluminium footrest, high mount cpl.

1.1 - 1.5 066920-000 Aluminium footboard with add-on parts

1.2 - 1.6 06802227 Footplate clamp incl. mounting accessories

2.1 - 2.2 066919-000 Foot bar for angle-adjustable footrest, cpl. Pair

2.2 066217-ET Protective sticker for foot bar (lateral) 2 pc./pack

2.3 000282042-ET Fins cap 10 pc./pack

3.1 - 3.6 066213 Fitting accessories for footrest and brake LH & RH
useable

3.3 066139-003-ET Round nut 5 pc./pack

3.5 066901-002-ET Socket head screw M5 x 35 DIN 912 25 pc./pack

3.6 066901-006-ET Hexagon head socket screw M5 x 0.8 x 16, DIN 912 25 pc./pack

4.1 - 4.4 765821004 Side stop for footboard Pair

4.2 066902-002-ET Countersunk screw M 6 x 16 - DIN 7991 25 pc./pack

4.3 058904-ET Washer A 6.4 - DIN 9021 25 pc./pack

4.4 058903-ET Hex nut M 6 - DIN 985 25 pc./pack

5.1 - 5.4 066917 Fitting accessories for footrest Pair

5.2 066204-001-ET Push joint for footrest assembly

5.3 066214-001-ET Nut for footrest assembly 6 pc./pack

5.4 066903-001-ET Headless screw M8 x 16, DIN 916 25 pcs./pack

6.1 066224-ET Tube insert high mounted footrest 2 pcs./pack

7.1 000821167 Slip resistant coating (only available by the meter. Please indicate
quantity) Meter



Helium - Footrest, tubular, with cover

- 49 -

Helium - Footrest, tubular, with cover

Pos Item number Description Comment

1.1 - 3.4 066915-000 Footrest with bar and cover plate incl. fitting accessories

1.1 -
1.3,
3.1 - 3.4

066916-000 Footrest with bar without cover plate incl. fitting accessories

1.1 066205-000 Foot bar

1.2 066217-ET Protective sticker for foot bar (lateral) 2 pc./pack

1.3 066218-ET Foot bar protection sticker, center 2 pc./pack

2.1 066225-000 Footrest cover

3.1 - 3.4 066917 Fitting accessories for footrest Pair



Helium - Footrest, tubular, with cover

- 50 -

Pos Item number Description Comment

3.2 066204-001-ET Push joint for footrest assembly

3.3 066214-001-ET Nut for footrest assembly 6 pc./pack

3.4 066903-001-ET Headless screw M8 x 16, DIN 916 25 pcs./pack



Helium - Footrest, Performance

- 51 -

Helium - Footrest, Performance

Pos Item number Description Comment

1.1 -
3.4,
5.1 - 5.2

066220-000 Performance footrest cpl.

1.1 - 1.5 066918-000 Performance footboard including mounting accessories

1.2 066203-000 Tube front cover



Helium - Footrest, Performance

- 52 -

Pos Item number Description Comment

1.3 000104069-ET countersunk screw M6x25 DIN7991 10 pc./pack

1.4 000130116-ET Washer 6.4, DIN 9021 25 pcs./pack

1.5 000128007-ET Hex nut M 6 - DIN 985 25 pc./pack

2.1 - 2.2 066919-000 Foot bar for angle-adjustable footrest, cpl. Pair

2.2 066217-ET Protective sticker for foot bar (lateral) 2 pc./pack

3.1 - 3.4 066917 Fitting accessories for footrest Pair

3.2 066204-001-ET Push joint for footrest assembly

3.3 066214-001-ET Nut for footrest assembly 6 pc./pack

3.4 066903-001-ET Headless screw M8 x 16, DIN 916 25 pcs./pack

4.1 - 4.4 765821004 Side stop for footboard Pair

4.2 066902-002-ET Countersunk screw M 6 x 16 - DIN 7991 25 pc./pack

4.3 058904-ET Washer A 6.4 - DIN 9021 25 pc./pack

4.4 058903-ET Hex nut M 6 - DIN 985 25 pc./pack

5.1 - 5.2 066232-001 Anti slip set für small performance footrest 2 pc./pack

5.1 - 5.2 066232-002 Anti slip set für large performance footrest 2 pc./pack



Helium - Footrest, divided, aluminium

- 53 -

Helium - Footrest, divided, aluminium

Pos Item number Description Comment

1.1 06602290-000 Stabilizer bar for divided Fottplate

2.1 066240-001 Divided Footplate RH

2.2 066240-002 Divided Footplate LH

3.1 - 3.4 066917 Fitting accessories for footrest Pair

1.1 - 3.4 066240-000 Divided Footplate with stabilizer bar and fitting accessories RH, LH

4.1 066140-001 Calf strap cpl. L= 750 mm

4.1 066140-002 Calf strap cpl. L= 800 mm

4.1 066140-003 Calf strap cpl. L= 850 mm

4.1 066140-004 Calf strap cpl. L= 900 mm

4.1 066140-005 Calf strap cpl. L= 950 mm

- 000821167 Slip resistant coating (Only available by the metre. Please indicate
quantity) per meter



Helium - Footrest, swing away

- 54 -

Helium - Footrest, swing away

Pos Item number Description Comment

1.1 - 3.4 066252-000 Swing back footrest with composite foot board

1.1 - 1.2 066250-000 Footrest tube, swing back footrest Pair

1.3 - 1.6 062237-000 Crosstube with holder arm



Helium - Footrest, swing away

- 55 -

Pos Item number Description Comment

1.5 000282038-ET Square plug, plastic 25 Pc/Pack

1.6 000102155-ET Socket head screw M 6 x 16 - DIN 7984 25 Pc/Pack

2.1, 2.3 054853-000 Composite foot board with skid-proof tabe

2.2 062223-ET Spacer for foot board 10 Pc./Pack

2.3 765821003.01-ET Skid-proof tape 6 Pc./Pack

2.4 000104069-ET Countersunk screw M 6 x 25 - DIN 7991 10 Pc/Pack

3.1 - 3.4 066917 Fitting accessories for footrest Pair

3.2 064137-ET Curved washer 25 Pc/Pack

3.3 058901-001-ET Socket head cap screw M 6 x 20 - ISO 7380 25 Pc/Pack

4.1 066140-001 Calf strap cpl. L= 750 mm

4.1 066140-002 Calf strap cpl. L= 800 mm

4.1 066140-003 Calf strap cpl. L= 850 mm

4.1 066140-004 Calf strap cpl. L= 900 mm

4.1 066140-005 Calf strap cpl. L= 950 mm



Helium - Castor, fork and housing until week 07/2013

- 56 -

Helium - Castor, fork and housing until week 07/2013

Pos Item number Description Comment

1.1 066534-001 Castor fork 98 mm, 32 mm wide with bearing, black RH & LH
useable

1.1 066534-002 Castor fork 98 mm, 32 mm wide with bearing, silver RH & LH
useable



Helium - Castor, fork and housing until week 07/2013

- 57 -

Pos Item number Description Comment

1.1 066534-003 Castor fork 98 mm, 32 mm wide with bearing, orange RH & LH
useable

1.1 066524-001 Castor fork 111 mm, 32 mm wide with bearing, black RH & LH
useable

1.1 066524-002 Castor fork 111 mm, 32 mm wide with bearing, silver RH & LH
useable

1.1 066524-003 Castor fork 111 mm, 32 mm wide with bearing, orange RH & LH
useable

1.1 066520-001 Castor fork 111 mm, 45 mm wide with bearing, black RH & LH
useable

1.1 066520-002 Castor fork 111 mm, 45 mm wide with bearing, silver RH & LH
useable

1.1 066520-003 Castor fork 111 mm, 45 mm wide with bearing, orange RH & LH
useable

1.1 066522-001 Castor fork 123 mm, 45 mm wide with bearing, black RH & LH
useable

1.1 066522-002 Castor fork 123 mm, 45 mm wide with bearing, silver RH & LH
useable

1.1 066522-003 Castor fork 123 mm, 45 mm wide with bearing, orange RH & LH
useable

1.2 058511-ET Castor shaft 60 mm 2 pc./pack

1.3 842858006.02-ET Spacer sleeve 10 mm 4 pc./pack

2.1 - 2.5 058536 3in solid castor, with axle cpl.

2.1 - 2.5 058542 3in light-up castor, with axle cpl.

2.1 - 2.5 058537 4in solid castor, with axle cpl.

2.1 - 2.5 058543 4in light-up castor, with axle cpl.

2.1 - 2.5 066543 4in castor with aluminum rim and axle cpl.

2.1 - 2.5 066545 4 x 1.4in soft roll castor with aluminum rim, wide version and axle cpl.

2.1 - 2.5 058552 4in solid castor, light weight, wit axle cpl.

2.1 - 2.5 058538 5in solid castor, with axle cpl.

2.1 - 2.5 058539 5in soft solid castor, with axle cpl.

2.1 - 2.5 058556 5in light-up castor, with axle cpl.

2.1 - 2.5 066547 5in castor with aluminum rim and axle cpl.

2.1 - 2.5 066549 5in soft roll castor with aluminum rim, wide version and axle cpl.

2.1 - 2.5 058540 6in solid castor, with axle cpl.

2.1 - 2.5 058541 6in soft solid castor, with axle cpl.

2.2 - 2.5 058546 Castor axle for 45 mm wide fork cpl. RH & LH
useable

2.2 - 2.4 058553 Castor axle for 32 mm wide fork cpl. RH & LH
useable

2.5 066539-ET Castor washer 9.5 mm 10 pcs./pack

2.5 066556-ET Washer used with castor 8.15 x 13 x 2 10 pcs./pack

2.5 71105005-001-ET Washer used with castor 8.3 x 14 x 4 10 pcs./pack

3.1 +
3.2 066564-ET Pendulum assembly cpl. 2 pc./pack



Helium - Castor, fork and housing until week 07/2013

- 58 -

Pos Item number Description Comment

3.1 - 3.6 066921 Fitting accessories for castor hanger RH & LH
useable

3.4 - 3.6 066922 Castor spline set RH & LH
useable

3.4 000104129-ET Socket head cap screw M 5 x 6 - ISO 7380 10 pcs./pack

- 000131016-ET Shim washer used with castor fork adjustment (4 wheel contact on
ground) 10 pcs./pack

1.4 000105046-ET Headless screw M6 x 5, DIN 914 10 pcs./pack



Helium - Fork (Onearm, Carbotecture, Frog leg)

- 59 -

Helium - Fork (Onearm, Carbotecture, Frog leg)

Pos Item number Description Comment

9.1 000221025 3 Inch Castor Solid

9.1 000221038 3 Inch Castor Light up

9.1 000221034 4 Inch Castor Soft

9.1 000221036 4 Inch Castor Light up

9.1 066542 CASTOR 4 X 1 aluminium rim

9.1 066544 CASTOR 4 X 1.5 WIDE, aluminium rim, soft

9.1 101098 4 Inch Castor Solid

9.1 000221035 5 Inch Castor Solid

9.1 000221005 5 Inch Castor Soft

9.1 Q052129-ET 5 Inch Castor Light up

2 pcs./pack,
Note: Design
change
starting week
08/2015

9.1 066546 CASTOR 5 X 1, aluminium rim

9.1 066548 CASTOR 5 X 1.5 WIDE, aluminium rim, soft

9.1 000858046 Rubber wheel 6in, 145 mm

9.1 000221016 6 Inch Castor Soft



Helium - Fork (Onearm, Carbotecture, Frog leg)

- 60 -

Pos Item number Description Comment

7.1 066900-000-ET Screw M6x12

7.1 - 7.2 066587-001 Castor Axle cpl for one arm fork (narrow)

7.1 - 7.2 066587-002 Castor Axle cpl for one arm fork (wide)

3.1 +
3.2 066564-ET Pendulum

3.4 - 3.6 066922 CASTOR SPLINE SET

3.4 000104129-ET Socket head cap screw M 5 x 6 - ISO 7380 10 pcs./pack

5.1, 3.2 06808003-ET Pendulum assembly, black, cpl. 2 pcs./pack

8.1 066584-011 One arm fork kpl. black LH

8.1 066584-012 One arm fork kpl. black RH

8.1 066584-021 One arm fork kpl. silver LH

8.1 066584-022 One arm fork kpl. silver RH

8.1 066584-130 One arm fork kpl. orange Pair

8.1 066584-150 One arm fork kpl. red Pair

8.1 066584-160 One arm fork kpl. blue Pair

1.2 615858017.04 Caster shaft aluminium 60 mm

2.1 - 2.4 058546 Caster axle cpl. for 45 mm
wide fork

2.2 - 2.3 058553 Caster axle cpl. for 32 mm
wide fork

1.1 066581-001 Carbotecture ® Fork 111x45 black

1.1 066581-002 Carbotecture ® Fork 111x45 silver

1.1 066581-003 Carbotecture ® Fork 111x45 orange

1.1 066581-004 Carbotecture ® Fork 111x45 red

1.1 066581-005 Carbotecture ® Fork 111x45 blue

1.1 066582-001 Carbotecture ® Fork 111x32 black

1.1 066582-002 Carbotecture ® Fork 111x32 silver

1.1 066582-003 Carbotecture ® Fork 111x32 orange

4.1 068521 FROG LEG FORK

6.1 000130108-ET WASHER A 8,4 - DIN125 25 pcs./pack

3.4 000104129-ET Socket head cap screw M 5 x 6 - ISO 7380 10 pcs./pack

- 000131016-ET Shim washer used with castor fork adjustment (4 wheel contact on
ground) 10 pcs./pack



Helium - Frame

- 61 -

Helium - Frame

Pos Item number Description Comment

3 066149-001-ET Label Helium black 2 pcs/pack

3 066149-002-ET Label Helium silver 2 pcs/pack

3 066149-003-ET Label Helium orange 2 pcs/pack

3 066149-004-ET Label Helium red 2 pcs/pack

3 066149-005-ET Label Helium blue 2 pcs/pack

2 066140-001 Calf Strap cpl. L= 750 mm

2 066140-002 Calf Strap cpl. L= 800 mm

2 066140-003 Calf Strap cpl. L= 850 mm

2 066140-004 Calf Strap cpl. L= 900 mm

1,3,4 066141-000 Frame kpl. 92°, Inset 0 cm, castor position standard, 3 inch and 4
inch castor

1,3,4 066143-000 Frame kpl. 92°, Inset 0 cm, castor position standard, 5 inch and 6
inch castor



Helium - Frame

- 62 -

Pos Item number Description Comment

1,3,4 066184-000 Frame kpl. 92°, Inset 1 cm, castor position standard, 3 inch and 4
inch castor

1,3,4 066183-000 Frame kpl. 92°, Inset 1 cm, castor position standard, 5 inch and 6
inch castor

1,3,4 066142-000 Frame kpl. 92°, Inset 3 cm, castor position standard, 5 inch and 6
inch castor

1,3,4 066142-100 Frame kpl. 92°, Inset 3 cm, castor position narrow, 5 inch and 6 inch
castor

1,3,4 066144-100 Frame kpl. 92°, Inset 3 cm, castor position narrow, 3 inch and 4 inch
castor

1,3,4 066144-000 Frame kpl. 92°, Inset 3 cm, castor position standard, 3 inch and 4
inch castor

1,3,4 066185-000 Frame kpl. 100°, Inset 0 cm, castor position standard, 3 inch and 4
inch castor

1,3,4 066145-000 Frame kpl. 100°, Inset 0 cm, castor position standard, 5 inch and 6
inch castor

1,3,4 066182-000 Frame kpl. 100°, Inset 1 cm, castor position standard 5 inch and 6
inch castor

1,3,4 066181-000 Frame kpl. 100°, Inset 1 cm, castor position standard 3 inch and 4
inch castor

1,3,4 066146-100 Frame kpl. 100°, Inset 3 cm, castor position narrow, 5 inch and 6
inch castor

1,3,4 066186-100 Frame kpl. 100°, Inset 3 cm, castor position narrow, 3 inch and 4
inch castor

1,3,4 066146-000 Frame kpl. 100°, Inset 3 cm, castor position standard, all castors

1,3 06601300 Frame kpl. 88°, Inset 3 cm, castor position standard

1,3 06601301 Frame kpl. 88°, Inset 0 cm, castor position standard

1,3 06601302 Frame kpl. 88°, Inset 3 cm, castor position standard with Floating
Dots

1,3 06601303 Frame kpl. 88°, Inset 0 cm, castor position standard with Floating
Dots

1,3 066147-000 Frame kpl. 92°, Inset 3 cm castor position narrow, 3 inch and 4 inch
castor with Floating Dots

1,3 066148-000 Frame kpl. 92°, Inset 0 cm, castor position standard, 5 inch and 6
inch castor with Floating Dots

1,3 066150-000 Frame kpl. 92°, Inset 3 cm, castor position narrow, 3 inch and 4 inch
castor with Floating Dots

1,3 066151-000 Frame kpl. 92°, Inset 1 cm, castor position standard, 3 inch and 4
inch castor with Floating Dots

1,3 066152-000 Frame kpl. 100°, Inset 1 cm, castor position standard 5 inch and 6
inch castor with Floating Dots

1,3 066153-000 Frame kpl. 100°, Inset 1 cm, castor position standard 3 inch and 4
inch castor with Floating Dots

1,3 066154-000 Frame kpl. 92°, Inset 3 cm, castor position narrow, 5 inch and 6 inch
castor with Floating Dots

1,3 066157-000 Frame kpl. 100°, Inset 3 cm, castor position narrow, 3 inch and 4
inch castor with Floating Dots

1,3 066158-000 Frame kpl. 100°, Inset 3 cm, castor position narrow, 3 inch and 4
inch castor with Floating Dots



Helium - Frame

- 63 -

Pos Item number Description Comment

1,3 066159-000 Frame kpl. 100°, Inset 0 cm, castor position standard, 3 inch and 4
inch castor with Floating Dots

1,3 066161-000 Frame kpl. 92°, Inset 3 cm, castor position standard, 5 inch and 6
inch castor with Floating Dots

1,3 066162-000 Frame kpl. 92°, Inset 0 cm, castor position standard, 3 inch and 4
inch castor with Floating Dots

1,3,4 066163-000 Frame kpl. 92°, Inset 1 cm, castor position standard, 5 inch and 6
inch castor with Floating Dots

1,3,4 066164-000 Frame kpl. 100°, Inset 3 cm, castor position narrow, 5 inch and 6
inch castor with Floating Dots

1,3,4 066165-000 Frame kpl. 100°, Inset 3 cm, castor position standard, all castors
with Floating Dots

1,3,4 066166-000 Frame kpl. 100°, Inset 0 cm, castor position standard, 5 inch and 6
inch castor with Floating Dots



Helium - Frame protection

- 64 -

Helium - Frame protection

Pos Item number Description Comment

1.1 051186 Frame, coated



Taxi bracket

- 65 -

Taxi bracket

Pos Item number Description Comment

1 066772 Taxi bracket incl. mounting accesories - Helium -
Pair, must not
be used with
light weight
backrest/frame



Helium - Seat Sling

- 66 -

Helium - Seat Sling

Pos Item number Description Comment

1.1-2.6 066324-000 Seat sling with one bag

Note: STD
seat slings
used with
Helium PRO
must be
ordered one
seat depth
size smaller.

1.1-2.6 066341-000 Seat sling with two bags

Note: STD
seat slings
used with
Helium PRO
must be
ordered one
seat depth
size smaller.

1.1-2.6 066342-000 Seat sling with bag and katheter bag

Note: STD
seat slings
used with
Helium PRO
must be
ordered one
seat depth
size smaller.

2.1 066312-ET Seat rails for seat sling 2 pcs./pack

2.2 614853009-ET Half shell 10 pc./pack.

2.3 000104128-ET Lens head screw M 5 x 20 - ISO 7380 25 pc./pack



Helium - Seat Sling

- 67 -

Pos Item number Description Comment

2.4 058901-001-ET Lens head screw M 6 x 20 - ISO 7380 25 pc./pack

2.5 058301-ET Caps for seat rails, seat bar profile 14 x 2, black

4 pc./pack,
Note: used
with
wheelchairs
manufactured
prior June
2012.

2.5 000282105-ET Caps for seat rails, seat bar profile 18 x 3, black

4 pc./pack,
Note: used
with
wheelchairs
manufactured
starting June
2012.

2.6 066322-002-ET Sling belt used with std seat sling 4 pcs./pack



Helium - Seat Sling, Clip Style

- 68 -

Helium - Seat Sling, Clip Style

Pos Item number Description Comment

1.1 - 1.3 066337-000 Clip style lightweight seat sling cpl.

max. allowed
user weight
with this
option = 100
kg

1.1 - 1.3 066338-000 Clip style lightweight seat sling with utility bag cpl.

max. allowed
user weight
with this
option = 100
kg

1.1 - 1.3 066339-000 Clip style lightweight seat sling with two utility bags cpl.

max. allowed
user weight
with this
option = 100
kg

1.1 - 1.3 066340-000 Clip style lightweight seat sling with utility bag and catheter bag cpl.

max. allowed
user weight
with this
option = 100
kg

1.1 066319-000 Clip style lightweight seat sling with loop tape

1.2 066343-000 Clip style lightweight seat sling with hook tape

1.3 066315-000 Clip style lightweight seat sling without loop tape



Helium - Seat Sling, Clip Style

- 69 -

Pos Item number Description Comment

2.1 066310-ET Frame protection sticker 2 pc./pack

3.1 066313-ET Seat hook 10 pc./pack

- 06602001-001 Utility bag for lightweight seat upholstery (not useable with standard
seat upholstery)

- 06602001-003 Catheder bag for lightweight seat upholstery (not useable with
standard seat upholstery)



Helium Pro - Frame accessories (frame need to be ordered via built-4-me)

- 70 -

Helium Pro - Frame accessories (frame need to be ordered via built-4-me)

Pos Item number Description Comment

- 066149-001-ET Label Helium black

- 066149-002-ET Label Helium silver

- 066149-003-ET Label Helium orange

- 066149-004-ET Label Helium red

- 066149-005-ET Label Helium blue

- 066140-001 CALF STRAP L750

- 066140-002 CALF STRAP L800

- 066140-003 CALF STRAP L850

- 066140-004 CALF STRAP L900

- 066156-001 HELIUM PRO STICKER BLACK

- 066156-002 HELIUM PRO STICKER SILVER



Handbike reinforcement and Handbike axle

- 71 -

Handbike reinforcement and Handbike axle

Pos Item number Description Comment

1.1 062503-001-ET 0° angle adapter, black anodized 2 pcs./pack

1.1 062503-002-ET 3° angle adapter, black anodized 2 pcs./pack

1.1 062503-003-ET 6° angle adapter, black anodized 2 pcs./pack

1.1 062503-004-ET 9° angle adapter, black anodized 2 pcs./pack

1.2 066540-000 Axletube

1.8 066580-ET Handbikeaxle cpl.

2.1-2.2 066963 rear bracket for cable catch

2.3-2.7 066964 front bracket for cable catch 2 pcs./pack

2.8 066588-000 cable catch

3.1-3.2 066931 AXLE STEM CLAMP 2 pcs./pack

3.3-3.5 066526-001-ET Axle clamp cpl. for Standard COG RSH37/38 or L3=20 Pair

3.3-3.5 066526-000-ET Axle clamp cpl. for Standard COG from RSH41 or L=40 Pair



Handbike reinforcement and Handbike axle

- 72 -

Pos Item number Description Comment

3.6-3.7 066939-001 Axle stem cpl. standard COG L=35 mm

3.6-3.7 066939-002 Axle stem cpl. standard COG L=47 mm

3.6-3.7 066939-003 Axle stem cpl. standard COG L=59 mm

3.6-3.7 066939-004 Axle stem cpl. standard COG L=72 mm

3.6-3.7 066939-005 Axle stem cpl. standard COG L=84 mm

3.6-3.7 066939-006 Axle stem cpl. standard COG L=96 mm

3.6-3.7 066939-007 Axle stem cpl. standard COG L=109 mm

3.6-3.7 066939-008 Axle stem cpl. standard COG L=122 mm

3.6-3.7 066939-009 Axle stem cpl. standard COG L=133 mm

4.1-4.4 051553 Wheel tracking - adjustment help, cpl.

5.1 066518 face spanner

- 066941-010 Fender Side guard LH for Handbikeaxle

- 066941-020 Fender Side guard RH for Handbikeaxle

- 066933-010 Fender Side guard cpl. LH for Handbikeaxle

- 066933-100 Fender Side guard cpl. Pair for Handbikeaxle

- 066933-020 Fender Side guard cpl. RH for Handbikeaxle

1.1-
1.8,3.1-
4.4

066982 Handbike axle cpl

2.1-
2.8,5.1 066983 Handbike reinforcement cpl.

3.3-3.5 066526-101-ET Axle clamp cpl. for short COG from RSH41 or L=40 Pair

3.3-3.5 066526-121-ET Axle clamp cpl. for short COG RSH39/40 or L3=30 Pair

3.3-3.5 066526-111-ET Axle clamp cpl. for short COG RSH37/38 or L3=20 Pair

3.3-3.5 066526-002-ET Axle clamp cpl. for Standard COG RSH39/40 or L3=30 Pair

2.1-2.2
+ 2.8 +
5.1

06609001 Handbike reinforcement cpl., without clamps pair

6.1-6.4 47301033 Clamp docking Attitude for Helium/Xenon tube cpl. pair

6.4 066901-001-ET Socket head cap screw M5 x 20 DIN 912 25 pcs./pack

- 066571-001-ET Distance short for Carbon axle with frame reinforcement 2 pcs./pack



Helium - Backrest, Standard

- 73 -

Helium - Backrest, Standard

Pos Item number Description Comment

1.1 - 1.6 066810-000 Backrest version, standard

1.1 - 1.6 066812-000 Back narrow mount, folding version (standard - 2 cm)

1.2 058414-ET Bushing backrest 4 pc./pack

1.3 066900-005-ET Hex nut M 8 x 25, ISO 7380 25 pc./pack

1.4 - 1.5 066930 Stop for backrest 4 pc./pack

1.6 000133013-ET Spring washer B6, DIN 127 25 pcs./pack



Helium - Backrest, Standard, with height adjustable push handles

- 74 -

Helium - Backrest, Standard, with height adjustable push handles

Pos Item number Description Comment

1.1 - 1.4 066810-000 Backrest version, standard

1.2 058414-ET Bushing backrest 4 pc./pack

1.3 066900-005-ET Socket button head cap screw M 6 x 25 - ISO 7380 25 pc./pack

2.1 051447-001-ET Backrest tube used with backrest w/o push handle BH: 25 - 30 cm 2 pcs./pack

2.1 066400-001-ET Backrest tube used with backrest with height adj. push handle BH: 30
- 40 cm 2 pcs./pack



Helium - Backrest, Standard, with height adjustable push handles

- 75 -

Pos Item number Description Comment

2.1 066400-002-ET Backrest tube used with backrest with height adj. push handle BH: 40
- 50 cm 2 pcs./pack

2.2 760841001-ET Plastic plug for backrest profile tube 10 pc./pack

3.1 - 3.4 051456 Push handle holder with quick tensioner complete RH & LH
useable

3.4 058901-001-ET Socket button head cap screw M 6 x 20 - ISO 7380 25 pc./pack

- 065432 Push handle holder with quick tensioner for Jay-backrest complete Pair

4.1 000841264-ET Height-adjustable push handle, BH 25 - 27.5 cm, black anodized 2 pcs./pack

4.1 000841265-ET Height-adjustable push handle, BH 30 - 37.5 cm, black anodized 2 pcs./pack

4.1 000841266-ET Height-adjustable push handle, BH 40 - 45 cm, black anodized 2 pcs./pack

5.1 - 5.2 066930 Stop for backrest 4 pc./pack

- 71104051-002-ET Handgrip with glue 10 pcs/pack

- 000841265 Height-adjustable push handle, BH 30 - 37.5 cm, black anodized

LH/RH
usable, Note:
starting week
16/2012 black
anodized.

1.4 000133013-ET Spring washer B6, DIN 127 25 pcs./pack



Helium - Backrest, light weight, used with push handle

- 76 -

Helium - Backrest, light weight, used with push handle

Pos Item number Description Comment

1.1 - 1.7 066811-000 Leightweight backrest for standard assembly

Note: backrest
with foldable
push handle
possible BH
32.5 cm and
higher.



Helium - Backrest, light weight, used with push handle

- 77 -

Pos Item number Description Comment

1.1 - 1.7 066813-000 Leightweight backrest for narrow assembly (2 cm less than
standard)

Note: backrest
with foldable
push handle
possible BH
32.5 cm and
higher.

1.2 - 1.3 066930 Stop for backrest 4 pcs./pack

1.4 066480-000-ET Handgrip with Helium logo (including glue)

1.5 066418-ET Bushing backrest 4 pcs./pack

1.6 066900-005-ET Button head cap screw M6 x 25 ISO 7380 25 pcs./pack

1.7 000133013-ET Spring washer B6, DIN 127 25 pcs./pack



Helium - Backrest, light weight, w/o push handle

- 78 -

Helium - Backrest, light weight, w/o push handle

Pos Item number Description Comment

1.1 - 1.6 066475-000 Oval shaped backrest without push handles for standard assembly

1.1 - 1.6 066478-000 Oval shaped backrest without push handles for narrow assembly

1.2 - 1.3 066930 Stop for backrest 4 pc./pack

1.4 066480-000-ET Handgrip with Helium logo (including glue)

1.5 000282068-ET Plug for Backrest 10 pc./pack

- 066862 Top cap belt (standard and lightweight) for back without
pushhandles with mounting accessories



Helium - Backrest adjustment, foldable

- 79 -

Helium - Backrest adjustment, foldable

Pos Item number Description Comment

1.1, 1.3
- 2.6 066925-001 Back mount, STD sideguard mount, backrest with single locking,

folding version, cpl., black Pair

1.1, 1.3
- 2.6
(w/o
1.10)

066925-002 Back mount, low sideguard mount, backrest with single locking,
folding version, cpl., black Pair

1.2 - 2.6 066926-001 Back mount, STD sideguard mount, backrest with double locking,
folding version, cpl., black Pair

1.2 - 2.6 066926-002 Back mount, STD sideguard mount, backrest with double locking,
folding version, cpl., silver Pair

1.2 - 2.6 066926-003 Back mount, STD sideguard mount, backrest with double locking,
folding version, cpl., orange Pair

1.2 - 2.6
(w/o
1.10)

066926-004 Back mount, low sideguard mount, backrest with double locking,
folding version, cpl., black Pair

1.2 - 2.6
(w/o
1.10)

066926-005 Back mount, low sideguard mount, backrest with double locking,
folding version, cpl., silver Pair

1.2 - 2.6
(w/o
1.10)

066926-006 Back mount, low sideguard mount, backrest with double locking,
folding version, cpl., orange Pair



Helium - Backrest adjustment, foldable

- 80 -

Pos Item number Description Comment

1.2 - 2.6 066926-007 Back mount, STD sideguard mount, backrest with double locking,
folding version, cpl., blue Pair

1.2 - 2.6 066926-008 Back mount, STD sideguard mount, backrest with double locking,
folding version, cpl., red Pair

1.2 - 2.6
(w/o
1.10)

066926-009 Back mount, low sideguard mount, backrest with double locking,
folding version, cpl., blue Pair

1.2 - 2.6
(w/o
1.10)

066926-010 Back mount, low sideguard mount, backrest with double locking,
folding version, cpl., red Pair

1.11 000102180-ET Cylindrical head socket screw M 5 x 20, DIN 6912 25 pcs./pack

1.12 066870-ET Insert used with back mount at STD sideguard mount
6 pcs./pack,
used from
June 2011 on

1.12 066871-ET Insert used with back mount at low sideguard mount
6 pcs./pack,
used from
June 2011 on

2.1 - 2.6 066927 Release mechanism for backrest angle-adjustment Pair

1.3 066909-002-ET Hex nut M 8 DIN 928 25 pc./pack

1.4 000130108-ET A 8.4 washer DIN 125 25 pc./pack

1.5 066434-001-ET Bushing for backrest 10 pc./pack

1.6 066124-ET Frame end plug 2 pc./pack.

1.7 066432-ET Backrest bolt 2 pc./pack.

1.8 000104046-ET Counter sunk screw M5 x 50 DIN 7991, black 25 pc./pack

1.9 066436-ET Backrest plug 10 pc./pack

1.10 000104058-ET Countersunk screw M5 x 20, Tuflock

25 pcs./pack,
used with
STD
sideguard
mount

2.1 066434-002-ET Bushing for backrest angle-adjustment 10 pc./pack

2.6 00006001-006 Strap for backrest pin lock 26 cm, with mounting ring Simba: 36 cm,
Helium: 32 cm

2.6 00006001-008 Strap for backrest pin lock 28 cm, with mounting ring Helium: 34 cm

2.6 00006001-010 Strap for backrest pin lock 30 cm, with mounting ring Helium: 36 cm

2.6 00006001-012 Strap for backrest pin lock 32 cm, with mounting ring Helium: 38 cm

2.6 00006001-014 Strap for backrest pin lock 34 cm, with mounting ring Helium: 40 cm

2.6 00006001-016 Strap for backrest pin lock 36 cm, with mounting ring Helium: 42 cm

2.6 00006001-018 Strap for backrest pin lock 38 cm, with mounting ring Helium: 44 cm

2.6 00006001-020 Strap for backrest pin lock 40 cm, with mounting ring Helium: 46 cm



Helium - Backrest adjustment, foldable, narrow (2 cm less than standard)

- 81 -

Helium - Backrest adjustment, foldable, narrow (2 cm less than standard)

Pos Item number Description Comment

1.1, 1.3
- 2.6 066928-001 Back narrow mount, STD sideguard mount, backrest with single

locking, folding version, cpl., black Pair

1.1, 1.3
- 2.6
(w/o
1.12)

066928-002 Back narrow mount, low sideguard mount, backrest with single
locking, folding version, cpl., black Pair

1.2 - 2.6 066929-001 Back narrow mount, STD sideguard mount, backrest with double
locking, folding version, cpl., black Pair

1.2 - 2.6 066929-002 Back narrow mount, STD sideguard mount, backrest with double
locking, folding version, cpl., silver Pair

1.2 - 2.6 066929-003 Back narrow mount, STD sideguard mount, backrest with double
locking, folding version, cpl., orange Pair

1.2 - 2.6
(w/o

1.12)
066929-004 Back narrow mount, low sideguard mount, backrest with double

locking, folding version, cpl., black Pair

1.2 - 2.6
(w/o

1.12)
066929-005 Back narrow mount, low sideguard mount, backrest with double

locking, folding version, cpl., silver Pair

1.2 - 2.6
(w/o

1.12)
066929-006 Back narrow mount, low sideguard mount, backrest with double

locking, folding version, cpl., orange Pair



Helium - Backrest adjustment, foldable, narrow (2 cm less than standard)

- 82 -

Pos Item number Description Comment

1.2 - 2.6 066929-007 Back narrow mount, STD sideguard mount, backrest with double
locking, folding version, cpl., blue Pair

1.2 - 2.6 066929-008 Back narrow mount, STD sideguard mount, backrest with double
locking, folding version, cpl., red Pair

1.2 - 2.6
(w/o

1.12)
066929-009 Back narrow mount, low sideguard mount, backrest with double

locking, folding version, cpl., blue Pair

1.2 - 2.6
(w/o

1.12)
066929-010 Back narrow mount, low sideguard mount, backrest with double

locking, folding version, cpl., red Pair

2.1 - 2.6 066927 Release mechanism for backrest angle-adjustment Pair

1.3 066909-002-ET Hex nut M 8 DIN 928 25 pc./pack

1.4 000130108-ET A 8.4 washer DIN 125 25 pc./pack

1.6 066124-ET Frame end plug 2 pc./pack.

1.7 066434-001-ET Bushing for backrest 10 pc./pack

1.13 000104046-ET Counter sunk screw M5 x 50 DIN 7991, black 25 pc./pack

1.10 066432-ET Backrest bolt 2 pc./pack

1.11 066436-ET Backrest plug 10 pc./pack

1.9 000102181-ET Countersunk screw M5 x 25

25 pcs./pack,
used with
STD
sideguard
mount

2.1 066434-002-ET Bushing for backrest angle-adjustment 10 pc./pack

2.6 00006001-006 Strap for backrest pin lock 26 cm, with mounting ring Simba: 36 cm,
Helium: 32 cm

2.6 00006001-008 Strap for backrest pin lock 28 cm, with mounting ring Helium: 34 cm

2.6 00006001-010 Strap for backrest pin lock 30 cm, with mounting ring Helium: 36 cm

2.6 00006001-012 Strap for backrest pin lock 32 cm, with mounting ring Helium: 38 cm

2.6 00006001-014 Strap for backrest pin lock 34 cm, with mounting ring Helium: 40 cm

2.6 00006001-016 Strap for backrest pin lock 36 cm, with mounting ring Helium: 42 cm

2.6 00006001-018 Strap for backrest pin lock 38 cm, with mounting ring Helium: 44 cm

2.6 00006001-020 Strap for backrest pin lock 40 cm, with mounting ring Helium: 46 cm

1.12 066870-ET Insert used with back mount at STD sideguard mount
6 pcs./pack,
used from
June 2011 on

1.12 066871-ET Insert used with back mount at low sideguard mount
6 pcs./pack,
used from
June 2011 on

1.14 000130158-ET Washer A5,3 DIN125 25 pcs./pack

1.15 066909-001-ET Hex nut M 5 DIN 985 25 pcs./pack



Helium - Backrest adjustment, not foldable

- 83 -

Helium - Backrest adjustment, not foldable

Pos Item number Description Comment

1.1 -
2.5 066945-100 Back mount, STD sideguard mount, backrest with single locking, not

folding version, cpl., black Pair

1.1 -
2.5 (w/o
1.8)

066945-103 Back mount, low sidguard mount, backrest with single locking, not
folding version, cpl., black Pair

- 066946-100 Back narrow mount, STD sideguard mount, backrest with single
locking, not folding version, cpl., black Pair

- 066946-103 Back narrow mount, low sideguard mount, backrest with single
locking, not folding version, cpl., black Pair

1.2 000104046-ET Counter sunk screw M5 x 50 DIN 7991, black 25 pc./pack

1.3 066909-002-ET Hex nut M 8 DIN 928 25 pc./pack

1.4 000130108-ET A 8.4 washer DIN 125 25 pc./pack

1.5 066434-001-ET Bushing for backrest 10 pc./pack

1.7 066432-ET Backrest bolt 2 pc./pack

1.8 000104058-ET Countersunk screw M5 x 20, Tuflock

25 pcs./pack,
used with
STD
sideguard
mount

2.1 - 2.5 066947 Backrest fixation Pair

2.1 066434-002-ET Bushing for backrest angle-adjustment 10 pc./pack



Helium - Backrest adjustment, not foldable

- 84 -

Pos Item number Description Comment

2.2 066901-009-ET Socket head screw M5 x 40 DIN 912 25 pc./pack

2.3 066437-ET Bushing 8 x 23 2 pc./pack

2.4 065483-ET Washer A5,3 DIN 125 10 pcs./pack

2.5 066909-001-ET Hex nut M5 DIN 985 25 pc./pack

- 066870-ET Insert used with back mount at STD sideguard mount
6 pcs./pack,
used from
June 2011 on

- 066871-ET Insert used with back mount at low sideguard mount
6 pcs./pack,
used from
June 2011 on



Helium - Backrest adjustment kit, STD and lightweight backrest, foldable and non foldable

- 85 -

Helium - Backrest adjustment kit, STD and lightweight backrest, foldable and
non foldable

Pos Item number Description Comment

1.1 -
2.1, 4.1,
4.2

066925-101 Backrest kit, STD sideguard mount, standard backrest with single
locking, foldable, black Pair

1.1 -
2.1, 4.1,
4.2

066925-102 Backrest kit, low sideguard mount, standard backrest with single
locking, foldable, black Pair

1.1 -
2.1, 4.1,
4.2

066925-103 Backrest kit, STD sideguard mount, lightweight backrest with single
locking, foldable, black Pair

1.1 -
2.1, 4.1,
4.2

066925-104 Backrest kit, low sideguard mount, leightweight backrest with single
locking, foldable, black Pair



Helium - Backrest adjustment kit, STD and lightweight backrest, foldable and non foldable

- 86 -

Pos Item number Description Comment

1.1 -
1.9, 3.1,
4.1, 4.2

066946-200 Backrest kit, STD sideguard mount, standard backrest with double
locking, not foldable, black Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-201 Backrest kit, STD sideguard mount, standard backrest with double
locking, not foldable, silver Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-202 Backrest kit, STD sideguard mount, standard backrest with double
locking, not foldable, orange Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-203 Backrest kit, low sideguard mount, standard backrest with double
locking, not foldable, black Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-204 Backrest kit, low sideguard mount, standard backrest with double
locking, not foldable, silver Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-205 Backrest kit, low sideguard mount, standard backrest with double
locking, not foldable, orange Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-206 Backrest kit, STD sideguard mount, lightweight backrest with double
locking, not foldable, black Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-207 Backrest kit, STD sideguard mount, lightweight backrest with double
locking, not foldable, silver Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-208 Backrest kit, STD sideguard mount, lightweight backrest with double
locking, not foldable, orange Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-209 Backrest kit, low sideguard mount, lightweight backrest with double
locking, not foldable, black Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-210 Backrest kit, low sideguard mount, lightweight backrest with double
locking, not foldable, silver Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-211 Backrest kit, low sideguard mount, lightweight backrest with double
locking, not foldable, orange Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-212 Backrest kit, STD sideguard mount, standard backrest with double
locking, not foldable, blue Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-213 Backrest kit, STD sideguard mount, standard backrest with double
locking, not foldable, red Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-214 Backrest kit, low sideguard mount, standard backrest with double
locking, not foldable, blue Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-215 Backrest kit, low sideguard mount, standard backrest with double
locking, not foldable, red Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-216 Backrest kit, STD sideguard mount, lightweight backrest with double
locking, not foldable, blue Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-217 Backrest kit, STD sideguard mount, lightweight backrest with double
locking, not foldable, red Pair



Helium - Backrest adjustment kit, STD and lightweight backrest, foldable and non foldable

- 87 -

Pos Item number Description Comment

1.1 -
1.9, 3.1,
4.1, 4.2

066946-218 Backrest kit, low sideguard mount, lightweight backrest with double
locking, not foldable, blue Pair

1.1 -
1.9, 3.1,
4.1, 4.2

066946-219 Backrest kit, low sideguard mount, lightweight backrest with double
locking, not foldable, red Pair



Helium - Back tubes and push handles

- 88 -

Helium - Back tubes and push handles

Pos Item number Description Comment

2.4 71104052-ET Grip for back tube (incl. glue) 10 pcs./pack

1.2 -
1.3,2.2 -
2.3

760949901 Accessories back upholst adjustable

4.4 000138018-ET ROSETTE FOR SCREW
M5 MC
NICKEL-PL'D
25 EA

4.1-4.3 051447-001-ET backpost w/o pushhandles BH 25-30 2 pcs./pack

4.1-4.3 066400-001-ET backpost w/o pushhandles BH 30-40 2 pcs./pack

4.1-4.3 066400-002-ET backpost w/o pushhandles BH 40-45 2 pcs./pack

1.1 - 1.3 066866-001 Backrest with short Pushhandles
RH25-30

1.1 - 1.3 066866-002 Backrest with short Pushhandles
RH30-40

1.1 - 1.3 066866-003 Backrest with short Pushhandles
RH40-45

3.1 - 3.3 066868-002 Backrest with fold down Pushhandles
RH30-40

3.1 - 3.3 066868-003 Backrest with fold down Pushhandles
RH40-45

2.1 - 2.4 066867-001-ET Backrest with std Pushhandles
RH25-30

2.1 - 2.4 066867-002-ET Backrest with std Pushhandles
RH30-40

2.1 - 2.4 066867-003-ET Backrest with std Pushhandles
RH40-45

3.3 051417 Push handle, fold down

4.3 103499-006-ET FLAT HEAD SCREW M5x16
DIN7991 ET

1.3, 2.3 000114005-ET COUNTERSUNK SCREW
ST 3.9X16-
DIN7982
25PC

4.2 760841001-ET Plastic plug f. backrest profile tube -
10 Pc.

3.2 000154208-ET GROOVED CYLINDRICAL PIN 6 X 28 - DIN
1473 10PC.



Helium - Back tubes and push handles, lightweight backrest

- 89 -

Helium - Back tubes and push handles, lightweight backrest

Pos Item number Description Comment

1.1 - 1.3 058429-ET Backrest tube, short push handle, fixed and half folding back version Pair

2.1 - 2.4 058430-ET Backrest tube, standard push handle, fixed and half folding back
version Pair

2.4 71104052-ET Grip for back tube (incl. glue) 10 pcs./pack

3.1 - 3.3 058431-ET Backrest tube with fold down push handle, fixed and half folding back
version Pair

3.2 000154208-ET Grooved cylindrical pin 6 x 28 - DIN 1473 10 pc./pack

3.3 051417 Push handle, fold down RH & LH
useable

1.2 -
1.3,
2.2 -2.3

760949901 Accessories back upholstery adjustable (bended clamp) cpl. Pair

1.3, 2.3 000114005-ET Countersunk screw ST 3,9 x 16 DIN 7982 25 pc./pack



Helium - EXO Backrest upholstery height adj or without pushhandles

- 90 -

Helium - EXO Backrest upholstery height adj or without pushhandles

Pos Item number Description Comment

1.1 06804022-001 EXO Backrest sling, synthetic fibre, padded, adjustable, 1 accessory
bag, black, SW 20 - 42 with BH 20 - 40

Please order
back belts,
side and
backrest pads
separately

1.1 06804022-002
EXO Backrest sling, synthetic fibre, padded, adjustable, 1 accessory
bag, black, SW 20 - 42 with BH 42,5 - 47,5 or SW 44 - 60 with BH 20
- 47,5

Please order
back belts,
side and
backrest pads
separately

1.1 06804023-001 EXO PRO Backrest sling, adjustable, breathable, 1 accessory bag,
black, SW 20 - 42 with BH 20 - 40

Please order
back belts,
side and
backrest pads
separately

1.1 06804023-002
EXO PRO Backrest sling, adjustable, breathable, 1 accessory bag,
black, SW 20 - 42 with BH 42,5 - 47,5 or SW 44 - 60 with BH 20 -
47,5

Please order
back belts,
side and
backrest pads
separately

1.2 06804070-000 Back rest pad



Helium - EXO Backrest upholstery height adj or without pushhandles

- 91 -

Pos Item number Description Comment

1.3- 1.4 06804075- 020 Side pad - used with height adjustable pushhandles pair

1.5- 1.6 06804075- 010 Side pad - used without pushhandles 2 pcs.

1.7-1.9 06804031-001 Back belt cpl. SW22-42 (quantity needed see alongside chart) 1 pc

1.7-1.9 06804031-002 Back belt cpl. SW44-48 (quantity needed see alongside chart) 1 pc

1.7-1.9 06804031-003 Back belt cpl. SW50-60 (quantity needed see alongside chart) 1 pc

1.10 000944.0400ET Hooktape 50mm wide, used with lightweight backrest without
pushhandles for 2 sides

1.11 066877 Top backrest belt

1.12 000069323-ET Hook strap 2 pcs.

- 000849042 Shopping net

1.13 06804110 Hook strap for mounting new upholstery on existing back belts 2m



Helium - EXO Backrest upholstery short, long and fold down pushhandles

- 92 -

Helium - EXO Backrest upholstery short, long and fold down pushhandles

Pos Item number Description Comment

1.1 06804022-001 EXO Backrest sling, synthetic fibre, padded, adjustable, 1 accessory
bag, black, SW 20 - 42 with BH 20 - 40

Please order
back belts,
side and
backrest pads
separately

1.1 06804022-002
EXO Backrest sling, synthetic fibre, padded, adjustable, 1 accessory
bag, black, SW 20 - 42 with BH 42,5 - 47,5 or SW 44 - 60 with BH 20
- 47,5

Please order
back belts,
side and
backrest pads
separately

1.1 06804023-001 EXO PRO Backrest sling, adjustable, breathable, 1 accessory bag,
black, SW 20 - 42 with BH 20 - 40

Please order
back belts,
side and
backrest pads
separately



Helium - EXO Backrest upholstery short, long and fold down pushhandles

- 93 -

Pos Item number Description Comment

1.1 06804023-002
EXO PRO Backrest sling, adjustable, breathable, 1 accessory bag,
black, SW 20 - 42 with BH 42,5 - 47,5 or SW 44 - 60 with BH 20 -
47,5

Please order
back belts,
side and
backrest pads
separately

1.2 06804070-000 Back rest pad

1.3-1.4 06804010-100 Side pad - used with long, short and fold down pushhandles 2 pcs.

1.5-1.7 06804031-001 Back belt cpl. SW22-42 (quantity needed see alongside chart) 1 pc

1.5-1.7 06804031-002 Back belt cpl. SW44-48 (quantity needed see alongside chart) 1 pc

1.5-1.7 06804031-003 Back belt cpl. SW50-60 (quantity needed see alongside chart) 1 pc

1.8 066877 Top belt for foldable pushhandles

1.9 000069323-ET Hook strap 2 pcs.

- 000849042 Shopping net

1.10 06804110 Hook strap for mounting new upholstery on existing back belts 2m



Helium - Freestyle Back Aluminium and Carbon

- 94 -

Helium - Freestyle Back Aluminium and Carbon

Pos Item number Description Comment

1 - 3 242950 Freestyle Back Carbon 320 mm Width x 240 mm Height

1 - 3 242951 Freestyle Back Carbon 320 mm Width x 310 mm Height

1 - 3 242952 Freestyle Back Carbon 370 mm Width x 240 mm Height

1 - 3 242953 Freestyle Back Carbon 370 mm Width x 310 mm Height

1 - 3 242954 Freestyle Back Carbon 420 mm Width x 240 mm Height

1 - 3 242955 Freestyle Back Carbon 420 mm Width x 310 mm Height



Helium - Freestyle Back Aluminium and Carbon

- 95 -

Pos Item number Description Comment

1 - 3 06604010 Freestyle Back Aluminium 320 mm Width x 310 mm Height

1 - 3 06604011 Freestyle Back Aluminium 370 mm Width x 310 mm Height

3 159547s Assembly in plastic bag

4 06604050-000 Back tube for Freestyle Back

5 06604042 Pushhandle

6 066930 attack for Backrest



Helium - new Sideguard, Aluminium and Carbon from CW35 2016

- 96 -

Helium - new Sideguard, Aluminium and Carbon from CW35 2016

Pos Item number Description Comment

1.1, 4.1 06604092-000 Fender sideguard aluminium with cold protection

Pair, Note: do
not use in
combination
with hand bike
axle

1.1, 4.1 06604092-001 Fender sideguard aluminium with cold protection

left , Note: do
not use in
combination
with hand bike
axle

1.1, 4.1 06604092-002 Fender sideguard aluminium with cold protection

right , Note:
do not use in
combination
with hand bike
axle

2.1, 4.1 06604093-000 Fender sideguard Carbon with cold protection

Pair , Note: do
not use in
combination
with hand bike
axle

2.1, 4.1 06604093-001 Fender sideguard Carbon with cold protection

left , Note: do
not use in
combination
with hand bike
axle



Helium - new Sideguard, Aluminium and Carbon from CW35 2016

- 97 -

Pos Item number Description Comment

2.1, 4.1 06604093-002 Fender sideguard Carbon with cold protection
right , Note:
do not use in
combination
with hand bike

3.1, 4.1 06604094-000 sideguard aluminium with cold protection Pair

3.1, 4.1 06604094-001 sideguard aluminium with cold protection left

3.1, 4.1 06604094-002 sideguard aluminium with cold protection right

6.1 - 6.8 06604095-000 Mounting Brackets for front Sideguard be Frame Pair

5.1 -
5.3, 5.5
- 5.8

06604096-000 Mounting Brackets for rear Sideguard be Frame Standard Pair

5.1.1 -
5.4, 5.6
- 5.8

06604097-000 Mounting Brackets for rear Sideguard for narrow Back Pair

5.1 -
5.3, 7.1
- 7.6

06604098-000 Mounting Brackets for rear Sideguard be Back , low mounted
Pair (only for
Seat Height
490 mm and
500 mm)

4.1 06604090-000 cold protection Pair

5.1 000104203-ET countersunk screw DIN7991 - M6 x 45 10 pc./pack

5.1.1 000104017-ET FHCS ISO 10642 - M6 x 55 - 10.10 10 pc./pack

5.2 066458-ET Rosette for Sideguard 10 pc./pack

5.3, 7.3 051469-ET PTFE Washer D=20 10 pc./pack

5.6 000130107-ET Washer DIN 125 A6.4 25 pc./pack

5.7 000128007-ET Nut DIN 985 M6 25 pc./pack

5.8 000282063-ET Hexagon protection cap 10 pc./pack

6.1 012577-ET countersunk screw DIN7991 - M6 x 18 25 pc./pack



Helium - Sideguard, aluminium and carbon until CW34 2016

- 98 -

Helium - Sideguard, aluminium and carbon until CW34 2016

Pos Item number Description Comment

1.1, 4.1
- 6.4 066933-000 Fender sideguard aluminium with cold protection and mounting

brackets

Pair, Note: do
not use in
combination
with hand bike
axle

1.1, 4.1
- 6.4 066933-501 Fender sideguard aluminium with cold protection and mounting

brackets

left , Note: do
not use in
combination
with hand bike
axle

1.1, 4.1
- 6.4 066933-502 Fender sideguard aluminium with cold protection and mounting

brackets

right , Note:
do not use in
combination
with hand bike
axle



Helium - Sideguard, aluminium and carbon until CW34 2016

- 99 -

Pos Item number Description Comment

1.1, 4.1 066941-001 Fender sideguard aluminium with cold protection

left , Note: do
not use in
combination
with hand bike
axle

1.1, 4.1 066941-002 Fender sideguard aluminium with cold protection

right , Note:
do not use in
combination
with hand bike
axle

9.1, 4.1
- 6.4 066933-010 Fender sideguard aluminium with cold protection and mounting

brackets for Handbikeaxle left

9.1, 4.1
- 6.4 066933-020 Fender sideguard aluminium with cold protection and mounting

brackets for Handbikeaxle right

9.1, 4.1
- 6.4 066933-100 Fender sideguard aluminium with cold protection and mounting

brackets for Handbikeaxle Pair

9.1, 4.1 066941-010 Fender sideguard aluminium with cold protection for Handbikeaxle left

9.1, 4.1 066941-020 Fender sideguard aluminium with cold protection for Handbikeaxle right

2.1, 4.1
- 6.4 066934-000 Sideguard aluminium with cold protection and mounting brackets Pair

2.1, 4.1
- 6.4 066934-501 Sideguard aluminium with cold protection and mounting brackets left

2.1, 4.1
- 6.4 066934-502 Sideguard aluminium with cold protection and mounting brackets right

2.1, 4.1 066942-001 Sideguard aluminium with cold protection left

2.1, 4.1 066942-002 Sideguard aluminium with cold protection right

3.1, 4.1
- 6.4 066935-000 Fender sideguard carbon fiber with cold protection and mounting

brackets
Pair (not for
handbikeaxle)

3.1, 4.1
- 6.4 066935-501 Fender sideguard carbon fiber with cold protection and mounting

brackets
left (not for
handbikeaxle)

3.1, 4.1
- 6.4 066935-502 Fender sideguard carbon fiber with cold protection and mounting

brackets
right (not for
handbikeaxle)

3.1, 4.1 066943-001 Fender sideguards carbon fiber with cold protection left (not for
handbikeaxle)

3.1, 4.1 066943-002 Fender sideguards carbon fiber with cold protection right (not for
handbikeaxle)

4.1 066435-001 cold protection left

4.1 066435-002 cold protection right

- 066936 Fittings for sideguard - Standard RH & LH
usable

6.1 - 6.4 066470-000 Mounting brackets for sideguard Pair

6.1 - 6.4 066470-501 Mounting brackets for sideguard left

6.1 - 6.4 066470-502 Mounting brackets for sideguard right

5.1 051469-ET PTFE Washer D=20 10 pc./pack

5.2 066458-ET Rosette for sideguard 10 pc./pack

5.3 066902-001-ET Counter sunk screw M 6 x 16 - DIN 7991 10 pc./pack

5.4 000104203-ET Counter sunk screw M 6 x 45 x 36 - DIN 7991 10 pc./pack

5.5 000831232-ET Spacer for sideguard 10 pc./pack



Helium - Sideguard, aluminium and carbon until CW34 2016

- 100 -

Pos Item number Description Comment

5.6 051442-ET Spacer for sideguard, for assembly 2cm smaller than Standard 4 pc./pack

5.7 000130107-ET Washer A 6,4 - DIN 125 25 pc./pack

5.8 000128007-ET Hex nut M 6 - DIN 985 25 pc./pack

5.9 000282063-ET Plastic cap M 6 black 10 pc./pack

6.3 76804001-ET Half-round washer 10 pc./pack

6.4 066901-001-ET Socket head screw M 5 x 20 DIN 912 25 pc./pack

6.2 -
6.4, 7.1
- 7.3

066470-100 Mounting brackets for sideguard - deep mounted Pair

6.2 -
6.4, 7.1
- 7.3

066470-501 Mounting brackets for sideguard - deep mounted left

6.2 -
6.4, 7.1
- 7.3

066470-502 Mounting brackets for sideguard - deep mounted right

NA 066956 Fittings for sideguard - deep mounted RH & LH
usable

7.3 066902-004-ET Counter sunk screw M5 x 12 - DIN 7991 25 Pc/Pac

5.2 066947-001-ET Washer A6,4 DIN9021 25 Pc/Pac

8.1-8.2,
5.2 066958 Kit Screws for mounting Sideguard deep Pair



Helium - Sideguard, Slim Style from week 03/2013

- 101 -

Helium - Sideguard, Slim Style from week 03/2013

Pos Item number Description Comment

1.1 - 3.4 066937-000 Slim Style sideguard with fitting accessories, cpl. Pair

1.1 - 3.4 066937-001 Slim Style sideguard with fitting accessories, cpl. left

1.1 - 3.4 066937-002 Slim Style sideguard with fitting accessories, cpl. right

2.1 - 2.9 066938 Fittings for slim style sideguard LH/RH
useable

3.1 - 3.4 066470-000 Mounting brackets for sideguard Pair

3.1 - 3.4 066470-001 Mounting brackets for sideguard left

3.1 - 3.4 066470-002 Mounting brackets for sideguard right

2.1 051469-ET PTFE Washer D=20 10 pc./pack



Helium - Sideguard, Slim Style from week 03/2013

- 102 -

Pos Item number Description Comment

2.2 000138014-ET Rosette for sideguard 25 pc./pack

2.3 012577-ET Counter sunk screw M 6 x 18 - DIN 7991 25 pc./pack

2.4 000104203-ET Counter sunk screw M 6 x 45 x 36 - DIN 7991 10 pc./pack

2.4.1 066907-002-ET Lens head screw M6 x 45, Al 2 pcs./pack

2.5 000831232-ET Spacer for sideguard 10 pc./pack

2.6 051442-ET Spacer for sideguard narrow assembly 4 pc./pack

2.7 058904-ET Washer A 6,4 black - DIN 125 25 pc./pack

2.8 058903-ET Hex nut M 6 - black DIN 985 25 pc./pack

2.9 000282063-ET Plastic cap M 6 black 10 pc./pack

3.3 76804001-ET Half-round washer 10 pc./pack

3.4 066901-001-ET Socket head screw M 5 x 20 DIN 912 25 pc./pack



Helium - Sideguard, Slim Style until week 02/2013

- 103 -

Helium - Sideguard, Slim Style until week 02/2013

Pos Item number Description Comment

1.1 - 3.4 066937-000 Slim Style sideguard with fitting accessories, cpl. Pair

1.1 - 3.4 066937-501 Slim Style sideguard with fitting accessories, cpl. left

1.1 - 3.4 066937-502 Slim Style sideguard with fitting accessories, cpl. right

2.1 - 2.9 066938 Fittings for slim style sideguard RH & LH
useable

3.1 - 3.4 066470-000 Mounting brackets for sideguard Pair

3.1 - 3.4 066470-501 Mounting brackets for sideguard left

3.1 - 3.4 066470-502 Mounting brackets for sideguard right

2.1 051469-ET PTFE Washer D=20 10 pc./pack

2.2 000138014-ET Rosette for sideguard 25 pc./pack

2.3 012577-ET Counter sunk screw M 6 x 18 - DIN 7991 25 pc./pack

2.4 000104203-ET Counter sunk screw M 6 x 45 x 36 - DIN 7991 10 pc./pack

2.5 000831232-ET Spacer for sideguard 10 pc./pack



Helium - Sideguard, Slim Style until week 02/2013

- 104 -

Pos Item number Description Comment

2.6 051442-ET Spacer for sideguard narrow assembly 4 pc./pack

2.7 000130107-ET Washer A 6,4 - DIN 125 25 pc./pack

2.8 000128007-ET Hex nut M 6 - DIN 985 25 pc./pack

2.9 000282063-ET Plastic cap M 6 black 10 pc./pack

3.3 76804001-ET Half-round washer 10 pc./pack

3.4 066901-001-ET Socket head screw M 5 x 20 DIN 912 25 pc./pack



Helium - Sideguard, plastic

- 105 -

Helium - Sideguard, plastic

Pos Item number Description Comment

1.1 - 2.2 066859 Plastic side guard assembly LH/RH
useable

1.2 - 2.2 066860 Receiver assembly for plastic side guard LH/RH
useable

1.1 104164-001 Plastic side guard LH/RH
useable

2.1 103184-002-ET Socket head cap screw DIN 912 M5 x 20 25 pcs./pack

2.2 066901-001-ET Button head cap screw ISO 7380 25 pcs./pack



Helium - Sideguard, single post, height adjustable armrest

- 106 -

Helium - Sideguard, single post, height adjustable armrest

Pos Item number Description Comment

1.2-2.2 066869 Receiver Assembly SPHA sidegaurd

2.1 103184-002-ET BHCS M5x8 ET, DIN 7380

2.2 066901-001-ET SOCKET HEAD CAP SCREW M5 x 0.8 x 20 25 pcs./pack

1.1 066873-001 SPHA sideguard, short armpad RH

1.1 066873-002 SPHA sideguard, short armpad LH

1.1 066873-011 SPHA sideguard, long armpad RH

1.1 066873-012 SPHA sideguard, long armpad LH

1.1-2.2 066874-001 SPHA sideguard, short armpad, cpl. RH

1.1-2.2 066874-002 SPHA sideguard, short armpad, cpl. LH

1.1-2.2 066874-011 SPHA sideguard, long armpad, cpl. RH

1.1-2.2 066874-012 SPHA sideguard, long armpad, cpl. LH



Helium - Sideguard Tool height adj.

- 107 -

Helium - Sideguard Tool height adj.

Pos Item number Description Comment

1.1 067870-001 Tool height adjustable armrest LH

1.1 067870-002 Tool height adjustable armrest RH

2.1-2.7 066973 Fixation bracket used with Tool height adustable armrest 2 pcs./pack

2.5 058904-ET Washer A6.4 DIN9021 25 pcs./pack



Helium - Padded tubular armrest

- 108 -

Helium - Padded tubular armrest

Pos Item number Description Comment

1.2 051324 Padded armrest angle adjustable w/o bracket (Pad length approx.
220 mm) RH

1.1 051325 Padded armrest angle adjustable w/o bracket (Pad length approx.
220 mm) LH

1.1 - 3.2 06604001 Padded armrest angle adjustable with bracket cpl. Pair

2.1 - 3.2 06604502 Bracket for padded armrest cpl. 1 side



Taxi bracket

- 109 -

Taxi bracket

Pos Item number Description Comment

1 066772 Taxi bracket incl. mounting accesories - Helium -
Pair, must not
be used with
light weight
backrest/frame



Lap belt with fastener

- 110 -

Lap belt with fastener

Pos Item number Description Comment

1.1 069939 Lap belt with fastener up to SW: 40

1.1 069935 Lap belt with fastener from SW: 42



Seat cushion

- 111 -

Seat cushion

Pos Item number Description Comment

1.1-1.2 000835002 Seat cushion and cover, black, cpl. Cushion filling: foam = 92 Thickness: 3
cm or 5 cm

1.1-1.2 000835003 Seat cushion and cover, black, cpl. Cushion filling: Latex = 55 Thickness: 5
cm or 8 cm

1.1-1.2 000898063 KLIMA-TEX seat cushion and cover, black, cpl. Cushion filling: Latex
= 55

Thickness: 5
cm or 8 cm

1.1-1.2 000898060 KLIMA-TEX seat cushion and cover, black, cpl. Cushion filling: foam
= 92

Only
thickness 3 or
5 cm

1.1 000836002 Seat cushion cover, black

1.2 000835810 Foam seat cushion filling Thickness: 3
cm or 5 cm

1.2 000835820 Latex seat cushion filling Thickness: 5
cm or 8 cm



Caddy

- 112 -

Caddy

Pos Item number Description Comment

1.1 L902350 Caddy, bag carrier, cpl. Pair



Tool kit

- 113 -

Tool kit

Pos Item number Description Comment

1 000604270 Tools kit
suitable for all
wheelchair
types

2 000604271 Castor adjustment tool
Helium,
Xenon FF/SA,
Simba,
Youngster 3



Wheelchair backback

- 114 -

Wheelchair backback

Pos Item number Description Comment

1.1 000670001 Wheelchair backpack, black



Crutch holder with velcro strap

- 115 -

Crutch holder with velcro strap

Pos Item number Description Comment

1.1 740815120 Crutch holder with velcro strap complete without tipping
tube

- 000102312.01-ET M 6 x 32 oval-head screw with Torx drive 25 items/pack

- 000128007-ET M 6 DIN 985 hex nut 25 items/pack

1.2 000815123-ET Velcro loop 5 pcs./pack



Transit wheel

- 116 -

Transit wheel

Pos Item number Description Comment

1.1 - 3.8 066743-001 Transit wheel with frame adapter cpl for short COG RH & LH
usable

1.1 - 4.1 066743-011 Transit wheel with frame adapter cpl for short COG and axle clamp
short COG (4.1)

RH & LH
usable,
mounting of
transit wheel
is not possible
for std axle
clamp (4.2)

1.1 000858230 Transitwheel RH & LH
usable

2.1 - 3.8 066731-100 Frame adapter for anti-tip tubes cpl. for short COG RH & LH
usable

3.1 102262-006-ET Lens head screw ISO 7380 M6 x 40 25 pc./pack.

3.2 058904-ET Washer A 6,4 DIN 125 25 pc./pack.

3.3 058903-ET Nut M6 DIN 985 25 pc./pack.

3.4 066901-006-ET Socket head screw M5 x 12 DIN 912 25 pc./pack.



Transit wheel

- 117 -

Pos Item number Description Comment

3.5 103174-ET Socket head screw M6 x 30 DIN 912 25 pc./pack.

3.6 760827007-ET End stoppers for round tube 10 pc./pack.

3.7 066900-004-ET Button head cap screw M6 x 12 - ISO 7380 25 pc./pack.

3.8 066903-001-ET Headless screw DIN 916 M8 x 16 25 pc./pack.

3.9 066900-013-ET Lens head screw M6 x 1 x 30, Tuflock, ISO 7380 25 pc./pack.

066571-001-ET Distance Carbon axle with Frame accessories



Anti tip plugable (for suspension)

- 118 -

Anti tip plugable (for suspension)

Pos Item number Description Comment

1.1 - 3.4 066759-000 Anti tip wheel for suspension, plugable, with receiver for short COG
cpl. Pair

1.1 - 3.4 066759-001 Anti tip wheel for suspension, plugable, with receiver for short COG
cpl. left



Anti tip plugable (for suspension)

- 119 -

Pos Item number Description Comment

1.1 - 3.4 066759-002 Anti tip wheel for suspension, plugable, with receiver for short COG
cpl. right

1.1 050172-003 Anti-tip, used with 24in/25in rear wheels, plugable right

1.1 050173-003 Anti-tip, used with 24in/25in rear wheels, plugable left

2.3 760827007-ET End stoppers for round tube 10 Pc./Pac.

3.1 058903-ET Nut M6 DIN 985 25 Pc./Pac.

3.2 058904-ET Washer A 6,4 DIN 125 25 Pc./Pac.

3.3 066900-013-ET Lens head screw M6 x 1 x 30, Tuflock, ISO 7380 25 Pc./Pac.

3.4 103174-ET Socket head screw M6 x 30 DIN 912 25 Pc./Pac.

- 066571-001-ET Distance Carbon axle with Frame accessories



Anti tip swing away (for suspension)

- 120 -

Anti tip swing away (for suspension)

Pos Item number Description Comment

3.1 058903-ET Nut, Nylock M6 Black DIN 985

1.4 000859204 Holder for safety wheel spring

3.6 760827007-ET End stoppers 10 pcs./pack

3.3 066900-013-ET BHCS ISO7380 M6X30 25 pcs./pack



Anti tip swing away (for suspension)

- 121 -

Pos Item number Description Comment

3.4 102262-006-ET BHCS DIN 7380 M6x40 ET

- 066571-001-ET Distance Carbon axle with Frame accessories

1.3 000859001 Pedal for anti-tip tube

2.1 - 3.6 066731-100 Bracket for Antitip SWAW Transitwheel
short COG

1.1 066727 role for anti tip

3.2 058904-ET Washer M6 Black DIN 125

1.1 - 3.6 066756-001 Antitip Receiver
for
suspension
bend

1.1 - 3.6 066756-002 Antitip Receiver
for
suspension
straight

1.2 +
1.5 000859205 Anti-tip tube, angled adapter 24/26

Inch cpl.

1.1 - 1.6 066757-001 Anti Tip Wheel for Suspension
bend

1.2 +
1.5 000859207 Anti-tip tube, straight adapter 20/22

Inch cpl.

1.1 - 1.6 066757-002 Anti Tip Wheel for Suspension
straight

1.6 000242024 ANTI-TIP WHEEL T-SPRING 1.4X10.4X127
1.4310

3.5 103174-ET Socket head cap screw M6x30
ISO4762 ET

- 066571-001-ET Distance Carbon axle with Frame accessories



Anti tip swing away

- 122 -

Anti tip swing away

Pos Item number Description Comment

3.2 058903-ET Nut, Nylock M6, black DIN985 25 pcs./pack

1.4 000859204 Holder for safety wheel spring

3.6 760827007-ET End stoppers for round tube 10 pcs./pack

3.9 066900-013-ET BHCS ISO7380 M6X30 25 pcs./pack

3.1 102262-006-ET BHCS M6x40, DIN 7380 25 pcs./pack



Anti tip swing away

- 123 -

Pos Item number Description Comment

3.8 066903-001-ET HEADLESS SCREW 25 pcs./pack

1.3 000859001 Pedal for anti-tip tube

2.1 - 3.8 066731-100 Bracket for S/A anti tip (short COG)

1.1 066727 role for anti tip

3.3 058904-ET Washer M6, black, DIN 125 25 pcs./pack

- 066571-001-ET Distance, short used with carbon axle 2 pcs./pack

1.1 - 4.1 066758-012 S/A anti tip with bracket, bend (used with COG 6,8 - 10,4) LH/RH
useable

1.1 - 3.9 066758-001 S/A anti tip w/o bracket, bend (used with COG 2,0 - 5,6) LH/RH
useable

1.1 - 4.1 066758-011 S/A anti tip with bracket, straight (used with COG 6,8 - 10,4) LH/RH
useable

1.1 - 3.9 066758-002 S/A anti tip with bracket, straight (used with COG 2,0 - 5,6) LH/RH
useable

- 066571-001-ET Distance Carbon axle with Frame accessories

1.2 +
1.5 000859205 Anti-tip tube, bend

1.1 - 1.6 066757-001 S/A anti tip, bend (w/o bracket), cpl.

1.2 +
1.5 000859207 Anti-tip tube, straight

1.1 - 1.6 066757-002 S/A anti tip, straight (w/o bracket), cpl.

1.6 000242024 Spring used with S/A anti tip

3.5 103174-ET Socket head cap screw M6x30, DIN 912 25 pcs./pack

3.7 066900-004-ET Lens head screw M6 x 12, ISO 7380 25 pcs/pack

3.4 066901-006-ET Socket head cap screw M5 x 16, DIN 912 25 pcs./pack

2.2 066747 Axle clamp used with anti tip swingaway



Anti tip plugable

- 124 -

Anti tip plugable

Pos Item number Description Comment

1.1 - 3.8 066736-000 Plugable anti-tip tube with bracket for short COG Pair

1.1 - 3.8 066736-001 Plugable anti-tip tube with bracket for short COG left

1.1 - 3.8 066736-002 Plugable anti-tip tube with bracket for short COG right

1.1 - 4.1 066736-010 Plugable anti-tip tube with bracket for short COG and axle clamp
short COG (4.1)

Pair,
mounting of
anti-tip tube is
not possible
for std axle
clamp (4.2)

1.1 - 4.1 066736-011 Plugable anti-tip tube with bracket for short COG and axle clamp
short COG (4.1)

left,
mounting of
anti-tip tube is
not possible
for std axle
clamp (4.2)



Anti tip plugable

- 125 -

Pos Item number Description Comment

1.1 - 4.1 066736-012 Plugable anti-tip tube with bracket for short COG and axle clamp
short COG (4.1)

right,
mounting of
anti-tip tube is
not possible
for std axle
clamp (4.2)

1.1 050172-003 Anti-tip, used with 24in/25in rear wheels, plugable right

1.1 050173-003 Anti-tip, used with 24in/25in rear wheels, plugable left

2.1 - 3.8 066731-001 Bracket for plugable anti-tip tube for short COG RH & LH
usable

3.1 066900-013-ET Lens head screw M6 x 1 x 30, Tuflock, ISO 7380 25 Pc./Pac

3.2 066901-006-ET Socket head cap screw M5 x 16 DIN 912 25 Pc./Pac

3.3 058904-ET Flat washer A 6,4 DIN 125 25 Pc./Pac

3.4 058903-ET Nut M6 DIN 985 25 Pc./Pac

3.5 103174-ET Socket head cap screw M6 x 30 DIN 912 25 Pc./Pac

3.6 760827007-ET End stoppers for round tube 10 Pc./Pac

3.7 066900-004-ET Button head cap screw M6 x 12 - ISO 7380 25 Pc./Pac

3.8 066903-001-ET Headless screw DIN 916 M8 x 16 25 Pc./Pac



Tipping Tube

- 126 -

Tipping Tube

Pos Item number Description Comment

1.1 - 3.9 066741-001 Tipping tube with frame adapter cpl. for short COG RH & LH
usable

1.1 - 4.1 066741-011 Tipping tube with frame adapter cpl. for short COG and axle clamp
short COG (4.1)

RH & LH
usable,
mounting of
tipping tube is
not possible
for std axle
clamp (4.2)

1.1 - 1.2 740815110 Tipping tube RH & LH
usable

2.1 - 3.9 066731-100 Frame adapter for anti-tip tubescpl. for short COG RH & LH
usable

3.1 102262-006-ET Lens head screwISO 7380 M6 x 40 25 Pc./ Pac.



Tipping Tube

- 127 -

Pos Item number Description Comment

3.2 058904-ET Washer A 6,4 DIN 125 25 Pc./ Pac.

3.3 058903-ET Nut M6 DIN 985 25 Pc./ Pac.

3.4 066901-006-ET Socket head screw M5 x 12 DIN 912 25 Pc./ Pac.

3.5 103174-ET Socket head screw M6 x 30 DIN 912 25 Pc./ Pac.

3.6 760827007-ET End stoppers for round tube 10 Pc./ Pac.

3.7 066904-001-ET Socket head screw M 8 x 12 DIN 7984 25 Pc./ Pac.

3.8 066903-001-ET Headless screw DIN 916 M8 x 16 25 Pc./ Pac.

3.9 066900-013-ET Lens head screw M6 x 1 x 30, Tuflock, ISO 7380 25 Pc./ Pac.

066571-001-ET Distance Carbon axle with Frame accessories



Snoll On Front Wheel

- 128 -

Snoll On Front Wheel

Pos Item number Description Comment

1 066570-001 'Snoll On'' Front wheel wo platform footrest with mounting brackets
cpl.

RH/LH
useable

2 066570-002 'Snoll On'' Front wheel front wheel with platform alum footrest and
with mounting brackets cpl.

RH/LH
useable

3 066570-003 'Snoll On'' Front wheel with platform footrest pastic and with mounting
brackets cpl.

RH/LH
useable

- 103500-011-ET Flat head cap screw DIN 7991 M6 x 40 25 pcs./pack

- 058903-ET Nut DIN 985 M6 10 pcs./pack

- 058904-ET Washer DIN 125 A6,4 25 pcs./pack



Anti tip flip up

- 129 -

Anti tip flip up

Pos Item number Description Comment

- 066571-001-ET Distance Carbon axle with Frame accessories

1.1-2.2 066780 Anti Tip flip up

1.2 066727 Role for anti tip

1.3 066789 KIT attachement role

1.1- 3.1 06609025 Anti Tip flip up w/o mounting accessories

3.1 066787 KIT attachement Frame



Anti tip flip up

- 130 -

Pos Item number Description Comment

2.1 066785 Axle clamp used with anti tip, flip up

2.2 066788 KIT attachement Axle

1.1-3.1 066790 Anti tip used w/o suspension, COG 2 - 5,6, cpl.

Note: per
wheelchair
only one anti
tip flip up
mounting
possible

1.1-3.1 066791 Anti tip (used with suspension) cpl

Note: per
wheelchair
only one anti
tip flip up
mounting
possible

1.1-4.1 066792 Anti tip used w/o suspension, COG 6,8 - 10,4 with clamp

Note: per
wheelchair
only one anti
tip flip up
mounting
possible

4.1 066900-004-ET Button head cap screw M6 x 12 - ISO 7380 25 pcs./pack



Sport Anti tip

- 131 -

Sport Anti tip

Pos Item number Description Comment

1 - 18 066744 Sport anti tip cpl.

1, 5 - 7,
17 066966 Axle mounting accesories used with sport anti tip

3 - 4 066967 Axle clamp used with sport anti tip 1 piece

2, 4 066975 Axle clamp used with sport anti tip, Helium Pro 1 piece

8 000243001 Split Pin 1/4"



Sport Anti tip

- 132 -

Pos Item number Description Comment

9 066969 Tube sport anti tip

18 000282038-ET Laminated cap D = 20 mm, black 25 pcs./pack

10, 11,
13 066968 Fork used with sport anti tip incl. mounting accessories

12, 14 -
16 066962 Plastic wheel incl. mounting accesories



Handbike reinforcement and Handbike axle

- 133 -

Handbike reinforcement and Handbike axle

Pos Item number Description Comment

1.1 062503-001-ET 0° angle adapter, black anodized 2 pcs./pack

1.1 062503-002-ET 3° angle adapter, black anodized 2 pcs./pack

1.1 062503-003-ET 6° angle adapter, black anodized 2 pcs./pack

1.1 062503-004-ET 9° angle adapter, black anodized 2 pcs./pack

1.2 066540-000 Axletube

1.8 066580-ET Handbikeaxle cpl.

2.1-2.2 066963 rear bracket for cable catch

2.3-2.7 066964 front bracket for cable catch 2 pcs./pack

2.8 066588-000 cable catch

3.1-3.2 066931 AXLE STEM CLAMP 2 pcs./pack

3.3-3.5 066526-001-ET Axle clamp cpl. for Standard COG RSH37/38 or L3=20 Pair

3.3-3.5 066526-000-ET Axle clamp cpl. for Standard COG from RSH41 or L=40 Pair



Handbike reinforcement and Handbike axle

- 134 -

Pos Item number Description Comment

3.6-3.7 066939-001 Axle stem cpl. standard COG L=35 mm

3.6-3.7 066939-002 Axle stem cpl. standard COG L=47 mm

3.6-3.7 066939-003 Axle stem cpl. standard COG L=59 mm

3.6-3.7 066939-004 Axle stem cpl. standard COG L=72 mm

3.6-3.7 066939-005 Axle stem cpl. standard COG L=84 mm

3.6-3.7 066939-006 Axle stem cpl. standard COG L=96 mm

3.6-3.7 066939-007 Axle stem cpl. standard COG L=109 mm

3.6-3.7 066939-008 Axle stem cpl. standard COG L=122 mm

3.6-3.7 066939-009 Axle stem cpl. standard COG L=133 mm

4.1-4.4 051553 Wheel tracking - adjustment help, cpl.

5.1 066518 face spanner

- 066941-010 Fender Side guard LH for Handbikeaxle

- 066941-020 Fender Side guard RH for Handbikeaxle

- 066933-010 Fender Side guard cpl. LH for Handbikeaxle

- 066933-100 Fender Side guard cpl. Pair for Handbikeaxle

- 066933-020 Fender Side guard cpl. RH for Handbikeaxle

1.1-
1.8,3.1-
4.4

066982 Handbike axle cpl

2.1-
2.8,5.1 066983 Handbike reinforcement cpl.

3.3-3.5 066526-101-ET Axle clamp cpl. for short COG from RSH41 or L=40 Pair

3.3-3.5 066526-121-ET Axle clamp cpl. for short COG RSH39/40 or L3=30 Pair

3.3-3.5 066526-111-ET Axle clamp cpl. for short COG RSH37/38 or L3=20 Pair

3.3-3.5 066526-002-ET Axle clamp cpl. for Standard COG RSH39/40 or L3=30 Pair

2.1-2.2
+ 2.8 +
5.1

06609001 Handbike reinforcement cpl., without clamps pair

6.1-6.4 47301033 Clamp docking Attitude for Helium/Xenon tube cpl. pair

6.4 066901-001-ET Socket head cap screw M5 x 20 DIN 912 25 pcs./pack

- 066571-001-ET Distance short for Carbon axle with frame reinforcement 2 pcs./pack



Duplicate of Helium - Sideguard, aluminium and carbon

- 135 -

Duplicate of Helium - Sideguard, aluminium and carbon

Pos Item number Description Comment

1.1, 4.1
- 6.4 066933-000 Fender sideguard aluminium with cold protection and mounting

brackets

Pair, Note: do
not use in
combination
with hand bike
axle

1.1, 4.1
- 6.4 066933-501 Fender sideguard aluminium with cold protection and mounting

brackets

left , Note: do
not use in
combination
with hand bike
axle

1.1, 4.1
- 6.4 066933-502 Fender sideguard aluminium with cold protection and mounting

brackets

right , Note:
do not use in
combination
with hand bike
axle



Duplicate of Helium - Sideguard, aluminium and carbon

- 136 -

Pos Item number Description Comment

1.1, 4.1 066941-001 Fender sideguard aluminium with cold protection

left , Note: do
not use in
combination
with hand bike
axle

1.1, 4.1 066941-002 Fender sideguard aluminium with cold protection

right , Note:
do not use in
combination
with hand bike
axle

9.1, 4.1
- 6.4 066933-010 Fender sideguard aluminium with cold protection and mounting

brackets for Handbikeaxle left

9.1, 4.1
- 6.4 066933-020 Fender sideguard aluminium with cold protection and mounting

brackets for Handbikeaxle right

9.1, 4.1
- 6.4 066933-100 Fender sideguard aluminium with cold protection and mounting

brackets for Handbikeaxle Pair

9.1, 4.1 066941-010 Fender sideguard aluminium with cold protection for Handbikeaxle left

9.1, 4.1 066941-020 Fender sideguard aluminium with cold protection for Handbikeaxle right

2.1, 4.1
- 6.4 066934-000 Sideguard aluminium with cold protection and mounting brackets Pair

2.1, 4.1
- 6.4 066934-501 Sideguard aluminium with cold protection and mounting brackets left

2.1, 4.1
- 6.4 066934-502 Sideguard aluminium with cold protection and mounting brackets right

2.1, 4.1 066942-001 Sideguard aluminium with cold protection left

2.1, 4.1 066942-002 Sideguard aluminium with cold protection right

3.1, 4.1
- 6.4 066935-000 Fender sideguard carbon fiber with cold protection and mounting

brackets
Pair (not for
handbikeaxle)

3.1, 4.1
- 6.4 066935-501 Fender sideguard carbon fiber with cold protection and mounting

brackets
left (not for
handbikeaxle)

3.1, 4.1
- 6.4 066935-502 Fender sideguard carbon fiber with cold protection and mounting

brackets
right (not for
handbikeaxle)

3.1, 4.1 066943-001 Fender sideguards carbon fiber with cold protection left (not for
handbikeaxle)

3.1, 4.1 066943-002 Fender sideguards carbon fiber with cold protection right (not for
handbikeaxle)

4.1 066435-001 cold protection left

4.1 066435-002 cold protection right

- 066936 Fittings for sideguard - Standard RH & LH
usable

6.1 - 6.4 066470-000 Mounting brackets for sideguard Pair

6.1 - 6.4 066470-501 Mounting brackets for sideguard left

6.1 - 6.4 066470-502 Mounting brackets for sideguard right

5.1 051469-ET PTFE Washer D=20 10 pc./pack

5.2 066458-ET Rosette for sideguard 10 pc./pack

5.3 066902-001-ET Counter sunk screw M 6 x 16 - DIN 7991 10 pc./pack

5.4 000104203-ET Counter sunk screw M 6 x 45 x 36 - DIN 7991 10 pc./pack

5.5 000831232-ET Spacer for sideguard 10 pc./pack



Duplicate of Helium - Sideguard, aluminium and carbon

- 137 -

Pos Item number Description Comment

5.6 051442-ET Spacer for sideguard, for assembly 2cm smaller than Standard 4 pc./pack

5.7 000130107-ET Washer A 6,4 - DIN 125 25 pc./pack

5.8 000128007-ET Hex nut M 6 - DIN 985 25 pc./pack

5.9 000282063-ET Plastic cap M 6 black 10 pc./pack

6.3 76804001-ET Half-round washer 10 pc./pack

6.4 066901-001-ET Socket head screw M 5 x 20 DIN 912 25 pc./pack

6.2 -
6.4, 7.1
- 7.3

066470-100 Mounting brackets for sideguard - deep mounted Pair

6.2 -
6.4, 7.1
- 7.3

066470-501 Mounting brackets for sideguard - deep mounted left

6.2 -
6.4, 7.1
- 7.3

066470-502 Mounting brackets for sideguard - deep mounted right

NA 066956 Fittings for sideguard - deep mounted RH & LH
usable

7.3 066902-004-ET Counter sunk screw M5 x 12 - DIN 7991 25 Pc/Pac

5.2 066947-001-ET Washer A6,4 DIN9021 25 Pc/Pac

8.1-8.2,
5.2 066958 Kit Screws for mounting Sideguard deep Pair


	Title
	Title

	Table of contents
	QUICKIE Helium
	Rear wheels and axle tubes
	Helium - Universal rear wheel and handrim
	Helium - Design rear wheel and handrim
	Helium - Mountainbike wheel and handrim
	Helium - Max Grepp Ergo Para hand rim
	Spoke guards
	Helium - Spoke Guard, Teens
	Helium - Spoke Guard, Adults
	Helium Pro - Axle tube unit
	Helium - Axle tube unit standard
	Helium - Axle tube unit short COG
	Suspension
	Helium - Lightweight rear wheel and handrim
	Helium - Spinergy wheel and handrim
	Helium - Proton wheel and handrim

	Brake
	Helium - Standard brake
	Helium - Knee lever brake
	Helium - Lightweight compact brake
	Helium - Compact brake
	One arm brake

	Footrest
	Helium - Footrest, angle-adjustable
	Helium - Footrest, angle-adjustable, high mount, aluminium
	Helium - Footrest, tubular, with cover
	Helium - Footrest, Performance
	Helium - Footrest, divided, aluminium
	Helium - Footrest, swing away

	Castor
	Helium - Castor, fork and housing until week 07/2013
	Helium - Fork (Onearm, Carbotecture, Frog leg)

	Frame and Seat
	Helium - Frame
	Helium - Frame protection
	Taxi bracket
	Helium - Seat Sling
	Helium - Seat Sling, Clip Style
	Helium Pro - Frame accessories (frame need to be ordered via built-4-me)
	Handbike reinforcement and Handbike axle

	Backrest
	Helium - Backrest, Standard
	Helium - Backrest, Standard, with height adjustable push handles
	Helium - Backrest, light weight, used with push handle
	Helium - Backrest, light weight, w/o push handle
	Helium - Backrest adjustment, foldable
	Helium - Backrest adjustment, foldable, narrow (2 cm less than standard)
	Helium - Backrest adjustment, not foldable
	Helium - Backrest adjustment kit, STD and lightweight backrest, foldable and non foldable
	Helium - Back tubes and push handles
	Helium - Back tubes and push handles, lightweight backrest
	Helium - EXO Backrest upholstery height adj or without pushhandles
	Helium - EXO Backrest upholstery short, long and fold down pushhandles
	Helium - Freestyle Back Aluminium and Carbon

	Sideguard
	Helium - new Sideguard, Aluminium and Carbon from CW35 2016
	Helium - Sideguard, aluminium and carbon until CW34 2016
	Helium - Sideguard, Slim Style from week 03/2013
	Helium - Sideguard, Slim Style until week 02/2013
	Helium - Sideguard, plastic
	Helium - Sideguard, single post, height adjustable armrest
	Helium - Sideguard Tool height adj.
	Helium - Padded tubular armrest

	Accessories
	Taxi bracket
	Lap belt with fastener
	Seat cushion
	Caddy
	Tool kit
	Wheelchair backback
	Crutch holder with velcro strap
	Transit wheel
	Anti tip plugable (for suspension)
	Anti tip swing away (for suspension)
	Anti tip swing away
	Anti tip plugable
	Tipping Tube
	Snoll On Front Wheel
	Anti tip flip up
	Sport Anti tip
	Handbike reinforcement and Handbike axle
	Duplicate of Helium - Sideguard, aluminium and carbon



